Denver Health Medicaid Choice (DHMC) and
Child Health Plan Plus (CHP+)
2021 Formulary & Pharmaceutical Management Procedures

What is the DHMC and CHP+ Formulary?
The DHMC and CHP+ Formulary is a tool to help providers choose safe and
effective drugs. If you are a member and have questions please refer to your
Member Handbook or call Member Services at one of the numbers listed below.

CHP+: 303-602-2100

Medicaid: 303-602-2116

Toll free for Medicaid and CHP+: 1-800-700-8140
TTY/TDD users for Medicaid and CHP+: 711

The Denver Health Medicaid Choice (DHMC) plan and the Child Health Plan
Plus (CHP+) plan [offered by Denver Health Medical Plan (DHMP)] use this
formulary which includes both prescription and over-the-counter (OTC) drugs.
The formulary is a closed formulary which means only the drugs listed are
covered under the pharmacy benefit. All drugs require a prescription written by
a provider to be covered by the pharmacy benefit.

How are formulary drugs selected?
The drugs are selected by a group of Denver Health doctors and pharmacists
known as the Pharmacy and Therapeutics Committee. This committee meets
regularly to review and select drugs for our members. During a review, the
committee may look at the following for each drug:

U.S. Food and Drug Administration (FDA) approval
Safety and effectiveness

Comparison studies

Approved indications

Adverse effects

Contraindications, warnings and precautions
Pharmacokinetics

Patient compliance considerations

Medical outcome and pharmacoeconomic studies

Does the formulary ever change?
Changes are made throughout the year. The latest version of the formulary may be
viewed online.

e Provider Website
o http://www.denverhealthmedicalplan.org/provider-pharmacy-information



http://www.denverhealthmedicalplan.org/provider-pharmacy-information

e Member Website
o https://www.denverhealthmedicalplan.org/pharmacy

Members and providers may also ask for a printed copy of the formulary by calling
Member Services.

What if the pharmacy tells me the drug is not covered?

The pharmacy may receive a rejection message that says a Prior Authorization
Request (PAR)/exception request is needed to have the drug covered. The
pharmacy may contact the provider to have the prescription changed to a
formulary alternative, which is also known as a therapeutic substitution. The
pharmacy may also request the provider send a completed PAR form to the
DHMC/DHMP Pharmacy Department. Clinical information showing why the
requested drug is needed is required on the PAR.

What if the drug prescribed is not on the formulary?

If the drug is not listed there may be a generic or a formulary approved drug
which can be prescribed. If the provider gives a member drug samples to start
treatment, the member must find out if the medication is on the formulary or
requires PAR approval first. If the samples are taken by the member before asking
DHMC/DHMP to pay for the drug first, it does not mean that DHMC/DHMP will
pay for that drug. Providers may submit a PAR by calling the DHMC/DHMP
Pharmacy Department at 303-602-2070 or 877-357-0963. Providers may also
send completed PARs by fax to 303-602-2081 or email
ManagedCarePAR@dhha.org.

How are PARSs (also called an exception request) processed?

The DHMC/DHMP Pharmacy Department reviews all PARs/exception requests on a
case-by-case basis. Decisions are made using certain criteria and guidelines. Drugs
listed on the formulary with a Prior Authorization (PA) or Step Therapy (ST) requirement
have criteria available on the plan website. If the drug is non-formulary, all reasonable
formulary drugs to treat the same condition must be tried first. Generic non-formulary
drugs are preferred over brand non-formulary drugs. Other resources may also be used to
make a decision, such as guidelines found on the National Guideline Clearinghouse
website at http://www.guideline.gov. The member or provider may request a copy of the
criteria or guidelines used for their submitted exception request. According to Colorado
regulations, providers are expected to respond to the plan’s request for additional
information within 24 hours. After a PAR is submitted, the member and provider will be
notified of the decision. An expedited or quicker review for urgent situations may be
requested. If you have questions about this process please call the DHMC/DHMP
Pharmacy Department at 303-602-2070 or

877-357-0963.



https://www.denverhealthmedicalplan.org/pharmacy
mailto:ManagedCarePAR@dhha.org
http://www.guideline.gov/

What happens if a request is denied?
If a request is denied, the member and provider will receive a letter that will
include information about the member’s rights and the appeals process. The
Member Handbook gives more details about this process. Please refer to the
Member Handbook, or call Member Services if you have any questions.

What if the member is new to the plan and the drug is not on the formulary?
If the member is new to the plan they may be eligible for a transition supply. This
may be done for medications that are not on the formulary or if the prescription is
for a quantity more than what the formulary allows to be filled. This allows the
provider time to prescribe a formulary drug or submit a PAR.

What are generic drugs?
Generic drugs are FDA-approved for safety and effectiveness. The color and
shape may be different from the brand-name drug, but they are made using the
same strict FDA standards as brand-name drugs. If a brand-name drug is
requested by the member when a generic is available, the member must pay the
difference in cost. If a brand-name drug is requested by the provider when a
generic is available, the brand-name drug will be covered at the usual copay.

What is generic substitution?
Generic substitution is when a generic version of a drug is dispensed in place of
a brand-name drug. In most cases generic drugs are preferred on the formulary.

When are prescriptions eligible to be refilled?
Non-controlled prescriptions are eligible for refill once 75% has been used. Some
examples of non-controlled prescriptions are drugs used for blood pressure, high
cholesterol and diabetes. Controlled prescriptions are eligible once 85% has been used.
Some examples of controlled prescriptions are opioids, stimulants such as Adderall or
Ritalin, or benzodiazepines such as diazepam and lorazepam. This is calculated using the
original prescription directions. If there is a change in the prescription directions, the
pharmacy or provider should be contacted for an updated prescription.

90-day Supplies
A 90-day supply can be filled for most maintenance drugs at a $0 copay.

Maintenance drugs are drugs that are taken every day for:

e Blood Pressure e Birth Control

e Cholesterol e Osteoporosis

e Diabetes e Thyroid Disorders
e Depression e Epilepsy

e Mental Health e Parkinson’s Disease
[ J

Asthma/COPD



90-day supplies can NOT be filled for:

e Non-formulary Drugs e Specialty Drugs
e HIV Drugs e Opiates

To find out if a drug can be filled for a 90-day supply, visit the pharmacy page of
the plan’s website and click the “Drug Formulary Search” link. A provider must
write a prescription for a 90-day supply. The pharmacy cannot fill a 90-day
supply without the provider's permission. For more information, call the
DHMC/DHMP Pharmacy Department at 303-602-2070 or 877-357-0963.

Are prescriptions eligible through mail order?

Members may get prescriptions through Denver Health Pharmacy by Mail if their
prescriptions are written by a Denver Health provider. This service allows a 90-day
supply of certain prescriptions to be delivered to the member. Prescriptions must be
written for a 90-day supply of drug. A credit card is not needed for this service.
e Denver Health Pharmacy by Mail
303-602-2326

What if my drug is a specialty drug?

Some drugs are known as “Specialty” drugs. Most specialty drugs can only be filled as
30-day supplies. Some specialty drugs can only be filled at specialty pharmacies chosen
by DHMC/DHMP.

Are there drugs that are excluded by the pharmacy benefit?
Some drugs are not covered at all. These include drugs for the following:

Cosmetic use (anti-wrinkle, hair removal, and hair growth products)
Non-formulary dietary supplements (vitamins, herbals, etc.)

Infertility (to help women get pregnant)

Pigmenting / De-pigmenting (to change skin color)

Sexual performance/dysfunction (Viagra, Cialis, Levitra etc.)

Weight loss

Investigational or experimental treatments

Prescription drugs not approved by the Food and Drug Administration (FDA) for
any disease

Travel vaccinations recommended by the Centers for Disease Control and
Prevention (CDC) only for travel outside of the United States (covered vaccines
are listed in the formulary)

Who should be contacted with questions?

The member or provider may contact the DHMC/DHMP Pharmacy Department with
any questions about the formulary or pharmacy benefits by calling 303-602-2070 or
877-357-0963, or by email at ManagedCarePAR@dhha.org. Member Services may also
be contacted at the following numbers:

e CHP+: 303-602-2100
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e Medicaid: 303-602-2116
e Toll free for Medicaid and CHP+: 1-800-700-8140
e TTY/TDD users for Medicaid and CHP+: 711

How to use the formulary

e The formulary is grouped by drug class or disease state sections.

e Generic drugs are listed by generic name, and brand names are included as
a reference. Brand drugs are listed only with brand names.

e For most drugs all dosage forms and strengths of the brand-name drug
listed are covered by the pharmacy benefit.

e When a strength or dosage form is listed specifically, only that strength or
dosage form is included on the formulary. Other strengths and dosage
forms of the reference product are not included on the formulary.

e Modified-release or combination products included on the formulary are
defined by the listed brand-name product. Modified-release and
combination products are only covered if they are on their own line and
are not included if only the immediate release drug is listed.

5 Tier Formulary
Tier 1: Preferred generic drugs
Tier 2: Non-preferred generic drugs.
Tier 3: Preferred brand-name drugs
Tier 4: Non-preferred brand-name drugs and preferred specialty drugs to be filled
at the preferred specialty pharmacies chosen by the plan.
Tier 5: Specialty drugs to be filled at the preferred specialty pharmacies chosen
by the plan.

Copay: All formulary tiers have a $0 copay.

Notice
The information contained in this document is proprietary. The information may
not be copied in whole or in part without the written permission of Denver Health
Medical Plan, Inc. All rights reserved.

This document contains references to brand-name prescription drugs that are
trademarks or registered trademarks of pharmaceutical manufacturers not
affiliated with Denver Health Medical Plan, Inc.

Please be advised that this formulary is updated periodically.

Formulary managed by:

Denver Health Medical Plan, Inc.
777 Bannock Street

Mail Code 6000



Denver, CO 80204-4507
Phone: 303-602-2070
Email; ManagedCarePAR@DHHA.org

Formulary Abbreviations and Font Descriptions
Utilization Management Restrictions

ABBREVIATION

DESCRIPTION

EXPLANATION

This drug must be filled at a Denver Health
Pharmacy or a PAR must be approved before the

LA Limited Access drug can be filled at a non-Denver Health
Pharmacy.
The member or provider is required to get prior
PA Prior Authorization authorization from DHMC/DHMP before this
Restriction drug may be filled. Without prior approval,
DHMC/DHMP may not cover this drug.
e DHMC/DHMP limits the amount of this drug that
Quantity Limit . o sy -
QL Restricti IS covered per prescription, or within a specific
estriction .
time frame.
Before DHMC/DHMP will provide coverage for
this drug, the member must first try another
ST Step Therapy Restriction | drug(s) to treat their medical condition. This drug
may only be covered if the other drug(s) does not
work.
Drug Name Font Descriptions
FONT TYPE EXAMPLE EXPLANATION
Drug Name in All This is the generic drug that is covered by the
Lowercase Letters atenolol plan.
and Italicized
This is a brand name of the generic drug that is
Drug Name in covered by the plan. This does not mean that the
Pa?entheses (Tenormin) brand name is covered. It is provided only has a

helpful reference for the member or provider
when searching the formulary.




FONT TYPE

EXAMPLE

EXPLANATION

Drug Name in All
Uppercase Letters

BYSTOLIC

This is a brand name drug that is covered by the
plan.
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Drug Name

Analgesics, Miscellaneous

Drug Tier

Requirements/Limits

acetaminophen-codeine oral solution
120-12 mg/5 ml

1

AGE (Min 12 Years)

acetaminophen-codeine oral tablet 1 QL (400 per 30 days);
300-15 mg, 300-30 mg, 300-60 mg AGE (Min 12 Years)
buprenorphine transdermal patch (Butrans) 1 QL (4 per 28 days)
weekly 10 mcg/hour, 15 mcg/hour, 20

mcg/hour, 5 mcg/hour, 7.5 mcg/hour

butalbital-acetaminophen-caff oral ~ (Zebutal) 1 QL (180 per 30 days)
capsule 50-325-40 mg

butalbital-acetaminophen-cafforal ~ (Esgic) 1 QL (180 per 30 days)
tablet 50-325-40 mg

butalbital-aspirin-caffeine oral 1 QL (180 per 30 days)
capsule 50-325-40 mg

codeine sulfate oral tablet 15 mg, 30 1 QL (390 per 30 days);
mg, 60 mg AGE (Min 12 Years)
endocetoral tablet 10-325 mg, 2.5- 1 QL (240 per 30 days)
325 mg, 5-325 mg, 7.5-325 mg

fentanyl transdermal patch 72 hour  (Duragesic) 1 QL (10 per 30 days)
100 mcg/hr, 12 mcg/hr, 25 mcg/hr,

50 mcg/hr, 75 meg/hr

hydrocodone-acetaminophen oral 1 QL (3600 per 30 days)
solution 7.5-325mg/15 ml

hydrocodone-acetaminophen oral 1 QL (240 per 30 days)
tablet 10-325 mg, 2.5-325 mg, 5-325

mg, 7.5-325 mg

hydrocodone-ibuprofen oral tablet 1 QL (40 per 30 days)
7.5-200 mg

hydromorphone oral tablet 2 mg, 4  (Dilaudid) 1 QL (120 per 30 days)
mg, 8§ mg

methadone oral concentrate 10 (Methadone Intensol) 1 (For the treatment of
mg/ml pain); QL (240 per 30

days)

methadone oral solution 10mg/5 ml,
5 mg/5 ml

(For the treatment of
pain); QL (1200 per 30
days)

methadone oral tablet 10 mg, 5 mg

(For the treatment of
pain); QL (240 per 30
days)

morphine concentrate oral solution 1 QL (270 per 30 days)
100 mg/5 ml (20 mg/ml)
morphine oral solution 10 mg/5 ml 1 QL (2700 per 30 days)




Drug Name Drug Tier Requirements/Limits
morphine oral solution 20 mg/5 ml (4 1 QL (1350 per 30 days)
mg/ml)

MORPHINE ORAL TABLET 15 1 QL (180 per 30 days)

MG, 30 MG

morphine oral tablet extended (MS Contin) 1 QL (90 per 30 days)

release 100 mg, 60 mg

morphine oral tablet extended (MS Contin) 1 QL (120 per 30 days)

release 15 mg, 30 mg

morphine oral tablet extended (MS Contin) 1 QL (60 per 30 days)

release 200 mg

NUCYNTA ER ORAL TABLET 4 ST; LA; QL (60 per 30

EXTENDED RELEASE 12 HR 100 days)

MG, 150 MG, 200 MG, 250 MG, 50

MG

NUCYNTA ORAL TABLET 100 4 ST; LA; QL (150 per 30

MG, 50 MG, 75 MG days)

oxycodone oral capsule 5 mg 1 QL (120 per 30 days)

oxycodone oral solution 5 mg/5 ml 1 QL (240 per 30 days)

oxycodone oral tablet 10 mg, 20 mg 1 QL (120 per 30 days)

oxycodone oral tablet 15 mg, 30 mg, (Roxicodone) 1 (5mg capsules; 4mg,

Smg 10mg, 15mg, 20mg,
30mgtablets); QL (120
per 30 days)

oxycodone oral tablet,oral (OxyContin) 2 LA; QL (60 per 30 days)

only,extrel. 12hr 10 mg, 15 mg, 20

mg, 30 mg, 40 mg, 60 mg, 80 mg

oxycodone-acetaminophen oral tablet (Endocet) 1 QL (240 per 30 days)

10-325 mg, 2.5-325 mg, 5-325 mg,

7.5-325 mg

oxycodone-aspirin oral tablet 1 QL (180 per 30 days)

4.8355-325 mg

tencon oral tablet 50-325 mg 1 QL (180 per 30 days)

tramadol oral tablet 100 mg 1 QL (120 per 30 days);
AGE (Min 12 Years)

tramadol oral tablet 50 mg (Ultram) 1 QL (240 per 30 days);
AGE (Min 12 Years)

tramadol oral tablet extended release 1 QL (30 per 30 days)

24 hr 100 mg, 200 mg, 300 mg

zebutal oral capsule 50-325-40 mg 1 QL (180 per 30 days)

Nonsteroidal Anti-Inflammatory
Agents
adult aspirin regimen oral OTC

tablet, delayed release (dr/ec) 81 mg




Drug Name Drug Tier Requirements/Limits
aspirin low dose oral tablet,delayed OTC
release (dr/ec) 81 mg
aspirin oral tablet 325 mg (Bayer Aspirin) OTC
aspirin oral tablet,chewable 81 mg (St Joseph Aspirin) OTC
aspirin oral tablet,delayed release (Aspir-Trin) OTC
(dr/ec) 325 mg
aspirin oral tablet,delayed release (Adult Aspirin Regimen) OTC
(dr/ec) 81 mg
aspirin,buffd-calcium carb-mag oral (Tri-Buffered Aspirin) OTC
tablet 325 mg
aspir-low oral tablet,delayed release OTC
(dr/ec) 81 mg
aspir-trin oral tablet,delayed release OTC
(dr/ec) 325 mg
CAMBIA ORAL POWDER IN 4 ST; LA; QL (9 per 30
PACKET 50 MG days)
celecoxib oral capsule 100mg, 200  (Celebrex) 2 LA; QL (60 per 30 days)
mg, 400 mg, 50 mg
child aspirin oral tablet,chewable § 1 OTC
mg
diclofenac potassium oral tablet 50  (Cataflam) 1
mg
diclofenac sodium oral tablet 1
extended release 24 hr 100 mg
diclofenac sodium oral tablet,delayed 1
release (dr/ec) 25 mg, 50 mg, 75 mg
diclofenac sodium topical gel 1 % (Arthritis Pain 1 QL (300 per 30 days)
(diclofenac))
e.c. prin oral tablet,delayed release OTC
(dr/ec) 325 mg
ecotrin oral tablet,delayed release OTC
(dr/ec) 325 mg
ibu oral tablet 400 mg, 600 mg, 800 1
mg
ibuprofen oral tablet 400 mg, 600 (IBU) 1
mg, 800 mg
INDOCIN ORAL SUSPENSION 25 3
MG/5 ML
indomethacin oral capsule 25 mg, 50 1
mg
indomethacin oral capsule, extended 1
release 75 mg
ketoprofen oral capsule 25 mg, 50 1

mg, 75 mg




Drug Name Drug Tier Requirements/Limits

lo-dose aspirin oral tablet,delayed OTC

release (dr/ec) 81 mg

meloxicam oral tablet 15 mg, 7.5 mg (Mobic) 1

naproxen oral suspension 125mg/5  (Naprosyn) 1

ml

naproxen oral tablet 250 mg, 375 mg

naproxen oral tablet 500 mg (Naprosyn)

naproxen oral tablet,delayed release (EC-Naprosyn) 1

(dr/ec) 375 mg, 500 mg

naproxen sodium oral tablet 550 mg (Anaprox DS) 1

piroxicam oral capsule 10 mg, 20 mg (Feldene) 1

salsalate oral tablet 500 mg, 750 mg (Disalcid) 2 LA

st joseph aspirin oral tablet,chewable OTC

81 mg

st. joseph aspirin oral tablet,delayed OTC

release (dr/ec) 81 mg

sulindac oral tablet 150 mg, 200 mg 1

tri-buffered aspirin oral tablet 325 OTC

mg
Local Anesthetics

anecream topical cream 4 % 1

lidocaine hcl mucous membrane jelly

2%

lidocaine topical adhesive (Lidoderm) 2 LA; QL (90 per 30 days)
patch,medicated 5 %

lidocaine topical cream4 % (Anecream) 1

lidocaine topical ointment 5 % 2 LA; QL (100 per 30

days)

lidocaine viscous mucous membrane 1

solution 2 %

lidocaine-prilocaine topical cream 2 LA
2.5-2.5%

pain relief (lidocaine) topical cream 1

4%
Anti-Addiction/Substance

Abuse Treatment Agents
Anti-Addiction/Substance Abuse

Treatment Agents

acamprosate oral tablet,delayed 1

release (dr/ec) 333 mg

BUNAVAIL BUCCAL FILM 2.1- 1 QL (60 per 30 days)
0.3 MG, 4.2-0.7 MG, 6.3-1 MG




Drug Name

Drug Tier

Requirements/Limits

buprenorphine hcl sublingual tablet 2
mg, § mg

1

QL (90 per 30 days)

buprenorphine-naloxone sublingual  (Suboxone)
film 12-3 mg

QL (60 per 30 days)

buprenorphine-naloxone sublingual  (Suboxone)
film 2-0.5 mg, 4-1 mg, 8-2 mg

QL (90 per 30 days)

buprenorphine-naloxone sublingual
tablet 2-0.5 mg, 8-2 mg

QL (90 per 30 days)

bupropion hcl (smoking deter) oral
tablet extended release 12 hr 150 mg

CHANTIX CONTINUING MONTH
BOX ORAL TABLET 1 MG

QL (280 per 365 days)

CHANTIX ORAL TABLET 0.5 MG

QL (56 per 365 days)

CHANTIX ORAL TABLET 1 MG

QL (280 per 365 days)

CHANTIX STARTING MONTH
BOX ORAL TABLETS,DOSE
PACK 0.5 MG (11)- 1 MG (42)

QL (56 per 365 days)

disulfiram oral tablet 250 mg, 500
mg

naloxone injection solution 0.4 mg/ml

naloxone injection syringe 0.4 mg/mi,
1 mg/ml

naltrexone oral tablet 50 mg

(tablet)

NARCAN NASAL SPRAY,NON-
AEROSOL 4 MG/ACTUATION

QL (2 per 30 days)

nicoreliefbuccal gum 2 mg, 4 mg

nicotine (polacrilex) buccal gum 2 (Nicorette)
mg, 4 mg

nicotine (polacrilex) buccal lozenge 2 (Stop Smoking Aid)
mg, 4 mg

nicotine transdermal patch 24 hour ~ (Nicoderm CQ)
14 mg/24 hr, 21 mg/24 hr

QL (30 per 30 days)

nicotine transdermal patch 24 hour
22 mg/24 hr

QL (30 per 30 days)

nicotine transdermal patch 24 hour 7 (Nicoderm CQ)
mg/24 hr

NICOTROL INHALATION
CARTRIDGE 10 MG

QL (1512 per 365 days)

NICOTROL NS NASAL
SPRAY,NON-AEROSOL 10
MG/ML

QL (480 per 365 days)

stop smoking aid buccal lozenge 2
mg, 4 mg




Drug Name

Drug Tier

Requirements/Limits

SUBLOCADE SUBCUTANEOUS
SOLUTION, EXTENDED REL
SYRINGE 100 MG/0.5 ML

1

QL (0.5 per 26 days)

SUBLOCADE SUBCUTANEOUS
SOLUTION, EXTENDED REL
SYRINGE 300 MG/1.5 ML

QL (1.5 per 26 days)

VIVITROL INTRAMUSCULAR
SUSPENSION,EXTENDED REL
RECON 380 MG

QL (1 per 28 days)

ZUBSOLV SUBLINGUAL
TABLET 0.7-0.18 MG, 1.4-0.36
MG, 11.4-2.9 MG, 2.9-0.71 MG, 5.7-
1.4 MG

QL (30 per 30 days)

ZUBSOLV SUBLINGUAL
TABLET 8.6-2.1 MG

Benzodiazepines

1

QL (60 per 30 days)

Antianxiety Agents

alprazolam oral tablet 0.25mg, 0.5 (Xanax)
mg, [ mg, 2 mg

1

QL (150 per 30 days)

alprazolam oral tablet extended
release 24 hr 0.5 mg, I mg, 2 mg, 3

mg

(Xanax XR)

QL (30 per 30 days)

buspirone oral tablet 10 mg, 15 mg,
30mg, 5mg, 7.5 mg

chlordiazepoxide hcl oral capsule 10
mg, 25 mg, 5 mg

QL (120 per 30 days)

clonazepam oral tablet 0.5 mg, 1 mg, (Klonopin)
2 mg

QL (120 per 30 days)

clorazepate dipotassium oral tablet
15mg, 3.75 mg

QL (30 per 30 days)

clorazepate dipotassium oral tablet  (Tranxene T-Tab)
7.5 mg

QL (30 per 30 days)

diazepam intensol oral concentrate 5
mg/ml

QL (1200 per 30 days)

diazepam oral solution 5 mg/5 ml (1
mg/ml)

QL (1200 per 30 days)

diazepam oral tablet 10 mg, 2 mg, 5 (Valium)
mg

QL (120 per 30 days)

flurazepam oral capsule 15 mg, 30
mg

QL (30 per 30 days)

lorazepam oral tablet 0.5 mg, 1 mg, 2 (Ativan)
mg

QL (150 per 30 days)

midazolam (pf) injection cartridge 5
mg/ml

QL (5 per 30 days)




Antibacterials
Aminoglycosides

Drug Name Drug Tier Requirements/Limits
midazolam (pf) injection solution 1 1 QL (25 per 30 days)
mg/ml
midazolam (pf) injection solution 5 1 QL (5 per 30 days)
mg/ml
midazolam (pf) injection syringe 5 1 QL (5 per 30 days)
mg/ml
midazolam in 0.9 % sod chlorid 1 QL (25 per 30 days)
intravenous solution 1 mg/ml
midazolam in dextrose 5 % 1 QL (25 per 30 days)
intravenous solution 1 mg/ml
midazolam injection solution 1 mg/ml 1 QL (25 per 30 days)
midazolam injection solution 5 mg/ml 1 QL (5 per 30 days)
temazepam oral capsule 15 mg, 7.5  (Restoril) 1 QL (60 per 30 days)
mg
temazepam oral capsule 22.5 mg, 30 (Restoril) 1 QL (30 per 30 days)
mg
triazolam oral tablet 0.125 mg 1 QL (30 per 30 days)
triazolam oral tablet 0.25 mg (Halcion) 1 QL (30 per 30 days)

TOBI PODHALER INHALATION
CAPSULE, W/INHALATION
DEVICE 28 MG

PA; LA; QL (224 per 28

days)

tobramycin in 0.225 % nacl
inhalation solution for nebulization
300 mg/5 ml

(Tobi)

LA; QL (280 per 28
days)

IAntibacterials, Miscellaneous

clindamycin hcl oral capsule 150 mg, (Cleocin HCI)
300mg, 75 mg

clindamycin pediatric oral recon soln
75 mg/5 ml

fosfomycin tromethamine oral packet (Monurol)
3 gram

QL (9 per 90 days)

metronidazole oral tablet 250 mg

metronidazole oral tablet 500 mg (Flagyl)

nitrofurantoin macrocrystal oral
capsule 100 mg, 50 mg

(Macrodantin)

nitrofurantoin monohyd/m-cryst oral (Macrobid)
capsule 100 mg

PRIMSOL ORAL SOLUTION 50
MG/5 ML

trimethoprim oral tablet 100 mg




Drug Name

Drug Tier

Requirements/Limits

vancomycin oral capsule 125 mg, (Vancocin)
250 mg

2

LA

XIFAXAN ORAL TABLET 200 MG

4

ST; LA; QL (180 per 30
days)

XIFAXAN ORAL TABLET 550 MG

ST; LA; QL (60 per 30
days)

Cephalosporins

cefaclor oral capsule 250 mg, 500
mg

cefaclor oral suspension for
reconstitution 125 mg/5ml, 250 mg/5
ml, 375 mg/5 ml

cefdinir oral capsule 300 mg

cefdinir oral suspension for
reconstitution 125 mg/5ml, 250 mg/5
ml

cefixime oral capsule 400 mg (Suprax)

ceftibuten oral capsule 400 mg

ceftibuten oral suspension for
reconstitution 180 mg/5 ml

CEFTIN ORAL SUSPENSION FOR
RECONSTITUTION 125 MG/5 ML,
250 MG/5 ML

cefuroxime axetil oral tablet 250 mg,
500 mg

cephalexin oral capsule 250 mg, 500
mg

cephalexin oral suspension for
reconstitution 125 mg/5ml, 250 mg/5
ml

SUPRAX ORAL CAPSULE 400
MG

SUPRAX ORAL
TABLET,CHEWABLE 100 MG,
200 MG

AGE (Max 18 Years)

Macrolides

azithromycin oral packet 1 gram (Zithromax)

azithromycin oral suspension for (Zithromax)
reconstitution 100 mg/5 ml, 200 mg/5
ml

azithromycin oral tablet 250 mg, 500 (Zithromax)
mg

azithromycin oral tablet 600 mg

10




Drug Name

Drug Tier

Requirements/Limits

clarithromycin oral suspension for
reconstitution 125 mg/5ml, 250 mg/5
ml

1

clarithromycin oral tablet 250 mg,
500 mg

e.e.s. 400 oral tablet 400 mg

ery-tab oral tablet, delayed release
(dr/ec) 250 mg, 500 mg

erythrocin (as stearate) oral tablet
250 mg

erythromycin ethylsuccinate oral (E.E.S. 400)
tablet 400 mg

erythromycin oral tablet 250 mg, 500
mg

erythromycin oral tablet,delayed (Ery-Tab)
release (dr/ec) 250 mg, 333 mg, 500

mg

Penicillins

amoxicillin oral capsule 250 mg, 500
mg

amoxicillin oral suspension for
reconstitution 125 mg/5 ml, 200 mg/5
ml, 250 mg/5 ml, 400 mg/5 ml

amoxicillin oral tablet 500 mg, 875
mg

amoxicillin oral tablet,chewable 125
mg, 250 mg

amoxicillin-pot clavulanate oral
suspension for reconstitution 200-
28.5mg/5 ml, 400-57 mg/5 ml

amoxicillin-pot clavulanate oral (Augmentin)
suspension for reconstitution 250-
62.5 mg/5 ml

amoxicillin-pot clavulanate oral (Augmentin ES-600)

suspension for reconstitution 600-
42.9 mg/5 ml

amoxicillin-pot clavulanate oral
tablet 250-125 mg

amoxicillin-pot clavulanate oral (Augmentin)
tablet 500-125 mg, 875-125 mg

amoxicillin-pot clavulanate oral (Augmentin XR)
tablet extended release 12 hr 1,000-
62.5 mg

11




Drug Name Drug Tier Requirements/Limits

amoxicillin-pot clavulanate oral 1

tablet,chewable 200-28.5 mg, 400-57

mg

ampicillin oral capsule 250 mg, 500 1

mg

ampicillin oral suspension for 1

reconstitution 125 mg/5ml, 250 mg/5

ml

dicloxacillin oral capsule 250 mg, 1

500 mg

penicillin v potassium oral recon soln 1

125 mg/5 ml, 250 mg/5 ml

penicillin v potassium oral tablet 250 1

mg, 500 mg
Quinolones

ciprofloxacin hcl oral tablet 100 mg, 1

750 mg

ciprofloxacin hcl oral tablet 250 mg, (Cipro) 1

500 mg

ciprofloxacin oral (Cipro) 1

suspension,microcapsule recon 250

mg/5 ml, 500 mg/5 ml

levofloxacin oral solution 250mg/10 1

ml

levofloxacin oral tablet 250 mg, 500 1

mg, 750 mg
Sulfonamides

sulfamethoxazole-trimethoprim oral ~ (Sulfatrim) 1

suspension 200-40mg/5 ml

sulfamethoxazole-trimethoprim oral  (Bactrim) 1

tablet 400-80 mg

sulfamethoxazole-trimethoprim oral  (Bactrim DS) 1

tablet 800-160 mg

sulfatrim oral suspension 200-40 1

mg/5 ml
Tetracyclines

doxycycline hyclate oral capsule 100 (Morgidox) 1 QL (60 per 30 days)
mg, 50 mg

doxycycline hyclate oral tablet 100 1 QL (60 per 30 days)
mg, 20 mg

doxycycline monohydrate oral (Mondoxyne NL) 1 QL (60 per 30 days)
capsule 100 mg

doxycycline monohydrate oral (Monodox) 1 QL (60 per 30 days)

capsule 50 mg

12




Drug Name Drug Tier Requirements/Limits
doxycycline monohydrate oral tablet (Avidoxy) 1 QL (60 per 30 days)
100 mg
doxycycline monohydrate oral tablet 1 QL (60 per 30 days)
50mg
minocycline oral capsule 100 mg, 50 1 QL (60 per 30 days)
mg, 75 mg
okebo oral capsule 100 mg 1 QL (60 per 30 days)

Anticancer Agents

anastrozole oral tablet I mg (Arimidex) 1

bexarotene oral capsule 75 mg (Targretin) 4 LA
bicalutamide oral tablet 50 mg (Casodex) 2 LA
capecitabine oral tablet 150 mg, 500 (Xeloda) 4 LA

mg

CYCLOPHOSPHAMIDE ORAL 4 LA
CAPSULE 25 MG, 50 MG

etoposide oral capsule 50 mg 4 LA
exemestane oral tablet 25 mg (Aromasin) 2 LA
FARESTON ORAL TABLET 60 4 LA
MG

flutamide oral capsule 125 mg 1

HEXALEN ORAL CAPSULE 50 4 LA
MG

hydroxyurea oral capsule 500 mg (Hydrea) 1

imatinib oral tablet 100 mg, 400 mg  (Gleevec) 4 PA; LA
JAKAFI ORAL TABLET 10 MG, 15 5 PA; LA; QL (60 per 30
MG, 20 MG, 25 MG, 5 MG days)
letrozole oral tablet 2.5 mg (Femara) 1

LEUKERAN ORAL TABLET 2 MG 4 LA
LUPRON DEPOT (3 MONTH) 4 PA; LA
INTRAMUSCULAR SYRINGE KIT

22.5 MG

LUPRON DEPOT (4 MONTH) 4 PA; LA
INTRAMUSCULAR SYRINGE KIT

30 MG

LUPRON DEPOT (6 MONTH) 4 PA; LA
INTRAMUSCULAR SYRINGE KIT

45 MG

LUPRON DEPOT 4 PA; LA
INTRAMUSCULAR SYRINGE KIT

3.75 MG

LYSODREN ORAL TABLET 500 4 LA
MG

13



Drug Name Drug Tier Requirements/Limits
MATULANE ORAL CAPSULE 50 4 LA
MG
megestrol oral tablet 20 mg, 40 mg 1
melphalan oral tablet 2 mg (Alkeran) 2 LA
mercaptopurine oral tablet 50 mg 2 LA
methotrexate sodium (pf) injection 1
recon soln 1 gram
methotrexate sodium (pf) injection 1
solution 25 mg/ml
methotrexate sodium injection 1
solution 25 mg/ml
methotrexate sodiumoral tablet 2.5 1
mg
MYLERAN ORAL TABLET 2 MG 4 LA
RUBRACA ORAL TABLET 200 5 PA; LA; QL (120 per 30
MG, 250 MG, 300 MG days)
TABLOID ORAL TABLET 40 MG 4 LA
tamoxifen oral tablet 10 mg, 20 mg 1
TASIGNA ORAL CAPSULE 150 5 PA; LA
MG, 200 MG, 50 MG
TEMODAR ORAL CAPSULE 20 4 LA
MG
temozolomide oral capsule 100 mg,  (Temodar) 4 LA
140 mg, 180 mg, 250 mg
temozolomide oral capsule 20 mg, 5 4 LA
mg
tretinoin (antineoplastic) oral 4 LA
capsule 10 mg
ZEJULA ORAL CAPSULE 100 MG 5 PA; LA; QL (90 per 30

days)

Anticonvulsants

100 MG, 25 MG, 50 MG, 75 MG

lAnticonvulsants
BANZEL ORAL TABLET 200 MG, 4 ST; LA; QL (240 per 30
400 MG days)
BRIVIACT ORAL TABLET 10 MG, 4 PA; LA; QL (60 per 30

days)

carbamazepine oral capsule, er (Carbatrol)
multiphase 12 hr 100 mg, 200 mg,

300 mg

carbamazepine oral suspension 100  (Tegretol)
mg/5 ml

carbamazepine oral tablet 200 mg (Epitol)

14




Drug Name

Drug Tier

Requirements/Limits

carbamazepine oral tablet extended
release 12 hr 100 mg, 200 mg, 400

mg

(Tegretol XR)

1

carbamazepine oral tablet,chewable

100 mg

clobazam oral suspension 2.5 mg/ml

(Onfi)

ST; LA; QL (480 per 30
days)

clobazam oral tablet 10 mg, 20 mg

(Onfi)

ST; LA; QL (60 per 30
days)

diazepam rectal kit 12.5-15-17.5-20

mg, 5-7.5-10 mg

(Diastat AcuDial)

diazepam rectal kit 2.5 mg

(Diastat)

DILANTIN ORAL CAPSULE 30

MG

divalproex oral capsule, delayed rel

sprinkle 125 mg

(Depakote Sprinkles)

divalproex oral tablet extended
release 24 hr 250 mg, 500 mg

(Depakote ER)

LA

divalproex oral tablet,delayed
release (dr/ec) 125 mg, 250mg, 500

mg

(Depakote)

EPIDIOLEX ORAL SOLUTION

100 MG/ML

PA; LA

epitol oral tablet 200 mg

ethosuximide oral capsule 250 mg

(Zarontin)

LA

ethosuximide oral solution 250 mg/5

ml

(Zarontin)

LA

felbamate oral suspension 600 mg/5

ml

(Felbatol)

felbamate oral tablet 400 mg, 600 mg

(Felbatol)

gabapentin oral capsule 100mg, 300

mg, 400 mg

(Neurontin)

gabapentin oral solution 250 mg/5 ml

(Neurontin)

gabapentin oral tablet 600 mg, 8§00

mg

(Neurontin)

HORIZANT ORAL TABLET
EXTENDED RELEASE 300 MG,

600 MG

PA; LA; QL (60 per 30
days)

lamotrigine oral tablet 100 mg, 150

mg, 200 mg, 25 mg

(Lamictal)

QL (60 per 30 days)

lamotrigine oral tablet extended
release 24hr 100 mg, 200 mg, 25 mg,

250 mg, 300 mg, 50 mg

(Lamictal XR)

LA; QL (60 per 30 days)

15




Drug Name

Drug Tier

Requirements/Limits

lamotrigine oral tablet, chewable
dispersible 25 mg, 5 mg

(Lamictal)

1

QL (60 per 30 days)

levetiracetam oral solution 100
mg/ml

(Keppra)

levetiracetam oral tablet 1,000 mg,
250 mg, 500 mg, 750 mg

(Keppra)

QL (120 per 30 days)

levetiracetam oral tablet extended
release 24 hr 500 mg, 750 mg

(Keppra XR)

LA; QL (120 per 30
days)

oxcarbazepine oral suspension 300
mg/5 ml (60 mg/ml)

(Trileptal)

oxcarbazepine oral tablet 150 mg,
300 mg, 600 mg

(Trileptal)

QL (120 per 30 days)

phenobarbital oral elixir 20 mg/5 ml
(4 mg/ml)

phenobarbital oral tablet 100 mg, 15
mg, 16.2 mg, 30 mg, 32.4mg, 60 mg,
64.8 mg, 97.2 mg

phenytoin oral suspension 125 mg/5
ml

(Dilantin-125)

phenytoin oral tablet,chewable 50 mg

(Dilantin Infatabs)

phenytoin sodium extended oral
capsule 100 mg

(Dilantin Extended)

phenytoin sodium extended oral
capsule 200 mg, 300 mg

(Phenytek)

pregabalin oral capsule 100 mg, 150
mg, 200 mg, 25 mg, 50 mg, 75 mg

(Lyrica)

LA; QL (90 per 30 days)

pregabalin oral capsule 225 mg, 300
mg

(Lyrica)

LA; QL (60 per 30 days)

primidone oral tablet 250 mg, 50 mg

(Mysoline)

rufinamide oral suspension 40 mg/ml

(Banzel)

ST; LA; QL (2400 per 30
days)

topiramate oral capsule, sprinkle 15
mg, 25 mg

(Topamax)

topiramate oral capsule,sprinkle,er
24hr 100 mg, 150 mg, 200 mg, 25
mg, 50 mg

(Qudexy XR)

LA; QL (60 per 30 days)

topiramate oral tablet 100 mg, 200
mg, 25 mg, 50 mg

(Topamax)

valproic acid (as sodium salt) oral
solution 250 mg/5 ml

valproic acid oral capsule 250 mg

VIMPAT ORAL SOLUTION 10
MG/ML

ST; LA; QL (600 per 30
days)
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Drug Name

Drug Tier

Requirements/Limits

VIMPAT ORAL TABLET 100 MG,
150 MG, 200 MG, 50 MG

4

ST; LA; QL (60 per 30
days)

Antidementia Agents
Antidementia Agents

zonisamide oral capsule 100mg, 25 (Zonegran) 1 QL (120 per 30 days)
mg
zonisamide oral capsule 50 mg 1 QL (120 per 30 days)

donepezil oral tablet 10 mg, 23 mg, 5 (Aricept)
mg

IAntidepressants

Antidepressants

amitriptyline oral tablet 10 mg, 100
mg, 150mg, 25 mg, 50mg, 75 mg

bupropion hcl oral tablet 100 mg, 75
mg

bupropion hcl oral tablet extended ~ (Wellbutrin XL)
release 24 hr 150 mg, 300 mg

bupropion hcl oral tablet extended ~ (Forfivo XL)
release 24 hr 450 mg

bupropion hcl oral tablet sustained- (Wellbutrin SR)
release 12 hr 100 mg, 150mg, 200

mg

extended release 24 hr 100 mg, 25
mg, 50 mg

citalopram oral solution 10mg/5 ml 1

citalopram oral tablet 10 mg, 20 mg (Celexa) 1 QL (45 per 30 days)
citalopram oral tablet 40 mg (Celexa) 1 QL (30 per 30 days)
clomipramine oral capsule 25 mg, 50 (Anafranil) 2 LA

mg, 75 mg

desipramine oral tablet 10 mg, 25 mg (Norpramin) 1

desipramine oral tablet 100 mg, 150 1

mg, 50mg, 75 mg

desvenlafaxine succinate oral tablet  (Pristiq) 2 ST; LA; QL (30 per 30

days)

doxepin oral capsule 10 mg, 100 mg,
150mg, 25 mg, 50mg, 75 mg

doxepin oral concentrate 10 mg/ml

duloxetine oral capsule,delayed
release(dr/ec) 20 mg, 30 mg, 60 mg

(Cymbalta)

QL (60 per 30 days)

duloxetine oral capsule,delayed
release(dr/ec) 40 mg

LA; QL (60 per 30 days)

escitalopram oxalate oral tablet 10 (Lexapro)
mg

QL (45 per 30 days)




Drug Name

Drug Tier

Requirements/Limits

escitalopram oxalate oral tablet 20  (Lexapro)
mg

1

QL (30 per 30 days)

escitalopram oxalate oral tablet 5 mg (Lexapro)

—

QL (90 per 30 days)

FETZIMA ORAL CAPSULE,EXT
REL 24HR DOSE PACK 20 MG
(2)- 40 MG (26)

PA; LA

FETZIMA ORAL
CAPSULE,EXTENDED RELEASE
24 HR 120 MG, 20 MG, 40 MG, 80
MG

PA; LA; QL (30 per 30
days)

fluoxetine oral capsule 10 mg, 20 mg, (Prozac)
40 mg

fluoxetine oral solution 20 mg/5 ml (4
mg/ml)

fluoxetine oral tablet 10 mg, 20 mg

FLUOXETINE ORAL TABLET 60
MG

fluvoxamine oral tablet 100 mg, 25
mg, 50 mg

imipramine hcl oral tablet 10 mg, 25
mg, 50 mg

mirtazapine oral tablet 15 mg, 30 mg (Remeron)

mirtazapine oral tablet 45 mg, 7.5 mg

mirtazapine oral tablet,disintegrating (Remeron SolTab)

15mg, 30 mg, 45 mg

nortriptyline oral capsule 10 mg, 25 (Pamelor)
mg, 50 mg, 75 mg

nortriptyline oral solution 10 mg/5
ml

paroxetine hcl oral tablet 10 mg, 20 (Paxil)
mg, 30 mg, 40 mg

sertraline oral concentrate 20 mg/ml (Zoloft)

sertraline oral tablet 100 mg, 25 mg, (Zoloft)
50mg

trazodone oral tablet 100 mg, 150
mg, 300 mg, 50 mg

TRINTELLIX ORAL TABLET 10
MG, 20 MG, 5 MG

PA; LA; QL (30 per 30
days)

venlafaxine oral capsule,extended (Effexor XR) 1 QL (60 per 30 days)
release 24hr 150 mg
venlafaxine oral capsule,extended (Effexor XR) 1 QL (90 per 30 days)

release 24hr 37.5mg, 75 mg

venlafaxine oral tablet 100 mg, 25
mg, 37.5 mg, 50 mg, 75 mg
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Drug Name Drug Tier Requirements/Limits
VIIBRYD ORAL TABLET 10 MG, 4 PA; LA; QL (30 per 30
20 MG, 40 MG days
Antidiabetic Agents
IAntidiabetic Agents, Miscellaneous
acarbose oral tablet 100 mg, 25 mg, (Precose) 1
50 mg
BYDUREON BCISE 4 ST; LA; QL (4 per 28
SUBCUTANEOUS AUTO- days)
INJECTOR 2 MG/0.85 ML
BYDUREON SUBCUTANEOUS 4 ST; LA; QL (4 per28
PEN INJECTOR 2 MG/0.65 ML days)
BYETTA SUBCUTANEOUS PEN 4 LA
INJECTOR 10 MCG/DOSE(250
MCG/ML) 2.4 ML, 5 MCG/DOSE
(250 MCG/ML) 1.2 ML
FARXIGA ORAL TABLET 10 MG, 4 LA; QL (30 per 30 days)
5 MG
INVOKANA ORAL TABLET 100 4 ST; LA; QL (30 per 30
MG, 300 MG days)
JANUMET ORAL TABLET 50- 4 LA
1,000 MG, 50-500 MG
JANUVIA ORAL TABLET 100 4 LA
MG, 25 MG, 50 MG
JARDIANCE ORAL TABLET 10 4 ST; LA; QL (30 per 30
MG, 25 MG days)
JENTADUETO ORAL TABLET 4 LA; QL (60 per 30 days)
2.5-1,000 MG, 2.5-500 MG, 2.5-850
MG
metformin oral tablet 1,000 mg, 500 (Glucophage) 1
mg, 850 mg
metformin oral tablet extended (Glucophage XR) 1
release 24 hr 500 mg, 750 mg
metformin oral tablet extended (Fortamet) 2 LA
release 24hr 1,000 mg, 500 mg
OZEMPIC SUBCUTANEOUS PEN 4 ST; LA; QL (3 per28
INJECTOR 0.25 MG OR 0.5 MG(2 days)
MG/1.5 ML), 1 MG/DOSE (2
MG/1.5 ML), 1 MG/DOSE (4 MG/3
ML)
pioglitazone oral tablet 15 mg, 30 (Actos) 1
mg, 45 mg
TRADJENTA ORAL TABLET 5 4 LA; QL (30 per 30 days)
MG
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Drug Name

Drug Tier

Requirements/Limits

TRULICITY SUBCUTANEOUS
PEN INJECTOR 0.75 MG/0.5 ML,
1.5 MG/0.5 ML, 3 MG/0.5 ML, 4.5
MG/0.5 ML

4

LA; QL (2 per 28 days)

VICTOZA SUBCUTANEOUS PEN
INJECTOR 0.6 MG/0.1 ML (18
MG/3 ML)

LA; QL (9 per 30 days)

Insulins

FIASP FLEXTOUCH U-100
INSULIN SUBCUTANEOUS
INSULIN PEN 100 UNIT/ML (3
ML)

ST; LA; QL (30 per 30
days)

FIASP PENFILL U-100 INSULIN
SUBCUTANEOUS CARTRIDGE
100 UNIT/ML (3 ML)

ST; LA; QL (30 per 30
days)

FIASP U-100 INSULIN
SUBCUTANEOUS SOLUTION 100
UNIT/ML

ST; LA; QL (40 per 28
days)

HUMALOG MIX 50-50 INSULN U-
100 SUBCUTANEOUS
SUSPENSION 100 UNIT/ML (50-
50)

QL (40 per 28 days)

HUMALOG MIX 50-50 KWIKPEN
SUBCUTANEOUS INSULIN PEN
100 UNIT/ML (50-50)

LA; QL (30 per 30 days)

HUMALOG MIX 75-25(U-
100)INSULN SUBCUTANEOUS
SUSPENSION 100 UNIT/ML (75-
25)

QL (40 per 28 days)

HUMALOG U-100 INSULIN
SUBCUTANEOUS CARTRIDGE
100 UNIT/ML

LA; QL (30 per 28 days)

HUMULIN 70/30 U-100 INSULIN
SUBCUTANEOUS SUSPENSION
100 UNIT/ML (70-30)

QL (40 per 28 days)

HUMULIN N NPH U-100 INSULIN
SUBCUTANEOUS SUSPENSION
100 UNIT/ML

QL (40 per 28 days)

HUMULIN R REGULAR U-100
INSULN INJECTION SOLUTION
100 UNIT/ML

QL (40 per 28 days)

HUMULIN R U-500 (CONC)
INSULIN SUBCUTANEOUS
SOLUTION 500 UNIT/ML

QL (20 per 28 days)
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Drug Name Drug Tier Requirements/Limits
HUMULIN R U-500 (CONC) 4 LA; QL (12 per 30 days)
KWIKPEN SUBCUTANEOUS
INSULIN PEN 500 UNIT/ML (3
ML)
insulin asp prt-insulin aspart (Novolog Mix 70- 2 LA; QL (30 per 30 days)
subcutaneous insulin pen 100 unit/ml 30FlexPen U-100)

(70-30)

insulin asp prt-insulin aspart (Novolog Mix 70-30 U- 1 QL (40 per 28 days)
subcutaneous solution 100 unit/ml 100 Insuln)

(70-30)

insulin aspart u-100 subcutaneous (Novolog PenFill U-100 2 LA; QL (30 per 28 days)
cartridge 100 unit/ml Insulin)

insulin aspart u-100 subcutaneous (Novolog Flexpen U- 2 LA; QL (30 per 28 days)
insulin pen 100 unit/ml (3 ml) 100 Insulin)

insulin aspart u-100 subcutaneous (Novolog U-100 Insulin 1 QL (40 per 28 days)
solution 100 unit/ml aspart)

insulin lispro protamin-lispro (Humalog Mix 75-25 2 LA; QL (30 per 30 days)
subcutaneous insulin pen 100 unit/ml KwikPen)

(75-25)

insulin lispro subcutaneous insulin ~ (Admelog SoloStar U- 1 QL (30 per 28 days)

pen 100 unit/ml 100 Insulin)

insulin lispro subcutaneous insulin ~ (Humalog Junior 2 LA; QL (30 per 30 days)
pen, half-unit 100 unit/ml KwikPen U-100)

insulin lispro subcutaneous solution (AdmelogU-100 Insulin 1 QL (40 per 28 days)

100 unit/ml lispro)

LANTUS SOLOSTAR U-100 3 QL (30 per 30 days)
INSULIN SUBCUTANEOUS

INSULIN PEN 100 UNIT/ML (3

ML)

LANTUS U-100 INSULIN 3 QL (40 per 28 days)
SUBCUTANEOUS SOLUTION 100

UNIT/ML

LEVEMIR FLEXTOUCH U-100 3 QL (30 per 30 days)
INSULN SUBCUTANEOUS

INSULIN PEN 100 UNIT/ML (3

ML)

LEVEMIR U-100 INSULIN 3 QL (40 per 30 days)

SUBCUTANEOUS SOLUTION 100
UNIT/ML

NOVOLIN 70/30 U-100 INSULIN
SUBCUTANEOUS SUSPENSION
100 UNIT/ML (70-30)

QL (40 per 28 days)

NOVOLIN N NPH U-100 INSULIN
SUBCUTANEOUS SUSPENSION
100 UNIT/ML

QL (40 per 28 days)
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SUBCUTANEOUS SOLUTION 100
UNIT/ML

Drug Name Drug Tier Requirements/Limits
NOVOLIN R REGULAR U-100 1 QL (40 per 28 days)
INSULN INJECTION SOLUTION
100 UNIT/ML
NOVOLOG FLEXPEN U-100 4 LA; QL (30 per 28 days)
INSULIN SUBCUTANEOUS
INSULIN PEN 100 UNIT/ML (3
ML)

NOVOLOG MIX 70-30 U-100 1 QL (40 per 28 days)
INSULN SUBCUTANEOUS

SOLUTION 100 UNIT/ML (70-30)

NOVOLOG MIX 70-30FLEXPEN 4 LA; QL (30 per 30 days)
U-100 SUBCUTANEOUS INSULIN

PEN 100 UNIT/ML (70-30)

NOVOLOG PENFILL U-100 4 LA; QL (30 per28 days)
INSULIN SUBCUTANEOUS

CARTRIDGE 100 UNIT/ML

NOVOLOG U-100 INSULIN 1 QL (40 per 28 days)
ASPART SUBCUTANEOUS

SOLUTION 100 UNIT/ML

TOUJEO MAX U-300 SOLOSTAR 4 ST; LA; QL (12 per 30
SUBCUTANEOUS INSULIN PEN days)

300 UNIT/ML (3 ML)

TOUJEO SOLOSTAR U-300 4 ST; LA; QL (9 per 30
INSULIN SUBCUTANEOUS days)

INSULIN PEN 300 UNIT/ML (1.5

ML)

TRESIBA FLEXTOUCH U-100 4 ST; LA; QL (30 per 28
SUBCUTANEOUS INSULIN PEN days)

100 UNIT/ML (3 ML)

TRESIBA FLEXTOUCH U-200 4 ST; LA; QL (18 per 28
SUBCUTANEOUS INSULIN PEN days)

200 UNIT/ML (3 ML)

TRESIBA U-100 INSULIN 4 ST; LA; QL (40 per28

days)

Sulfonylureas

chlorpropamide oral tablet 100 mg,
250 mg

mg

glimepiride oral tablet I mg, 2 mg, 4 (Amaryl)

glipizide oral tablet 10 mg

(Glucotrol)

glipizide oral tablet 5 mg

24hr 10 mg, 2.5 mg, 5 mg

glipizide oral tablet extended release (Glucotrol XL)

QL (60 per 30 days)
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250mg, 2.5-500mg, 5-500 mg

Drug Name Drug Tier Requirements/Limits
glipizide-metformin oral tablet 2. 5- 1
250mg, 2.5-500mg, 5-500 mg
glyburide micronized oral tablet 1.5 (Glynase) 1
mg, 3 mg, 6 mg
glyburide oral tablet 1.25mg, 2.5 1
mg, 5 mg
glyburide-metformin oral tablet 1.25- 1

Antifungals

unit/gram

Antifungals

ciclopirox topical cream 0.77 % (Ciclodan) 1 QL (90 per 30 days)
ciclopirox topical solution 8 % (Ciclodan) 1

clotrimazole mucous membrane 1

troche 10 mg

clotrimazole-betamethasone topical 1

cream 1-0.05 %

clotrimazole-betamethasone topical 1

lotion 1-0.05 %

econazole topical cream 1 % 2 LA; QL (85 per 30 days)
fluconazole oral suspension for (Diflucan) 1
reconstitution 10 mg/ml, 40 mg/ml

fluconazole oral tablet 100mg, 150  (Diflucan) 1

mg, 200 mg, 50 mg

griseofulvin microsize oral 2 LA
suspension 125 mg/5 ml

griseofulvin microsize oral tablet 500 2 LA
mg

griseofulvin ultramicrosize oral 2 LA
tablet 125 mg, 250 mg

ketoconazole oral tablet 200 mg 1
ketoconazole topical cream 2 % 1
ketoconazole topical foam 2 % (Ketodan) 1
ketoconazole topical shampoo 2 % 1

ketodan topical foam 2 % 1

nyamyc topical powder 100,000 1

unit/gram

nystatin oral suspension 100,000 1

unit/ml

nystatin oral tablet 500,000 unit 1

nystatin topical cream 100,000 1

unit/gram

nystatin topical ointment 100,000 1
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Drug Name Drug Tier Requirements/Limits
nystatin topical powder 100,000 (Nyamyc) 1
unit/gram
nystatin-triamcinolone topical cream 2 LA
100,000-0.1 unit/g-%
nystatin-triamcinolone topical 2 LA
ointment 100,000-0.1 unit/gram-%
nystop topical powder 100,000 1
unit/gram
terbinafine hcl oral tablet 250 mg 1 QL (90 per 365 days)

Antigout Agents

500-0.5 mg

IAntihistamines

Antigout Agents, Other
allopurinol oral tablet 100 mg (Zyloprim) 1
allopurinol oral tablet 300 mg 1
colchicine oral tablet 0.6 mg (Colerys) 2 ST; LA; QL (60 per 30
days)
probenecidoral tablet 500 mg 1
probenecid-colchicine oral tablet 1

Antihistamines

clemastine oral tablet 2.68 mg

cyproheptadine oral syrup 2 mg/5 ml

cyproheptadine oral tablet 4 mg

hydroxyzine hcl oral solution 10
mg/5 ml

—_— | | —_

hydroxyzine hcl oral tablet 10 mg, 25
mg, 50 mg

promethazine oral syrup 6.25 mg/5
ml

Anti-Infectives (Skin And

Mucous Membrane)

Anti-Infectives (Skin And Mucous
Membrane)

clindamycin phosphate vaginal (Cleocin) 1 QL (40 per 7 days)
cream 2 %
metronidazole vaginal gel 0.75 % (Metrogel Vaginal)

terconazole vaginal cream 0.4 %, 0.8
%

terconazole vaginal suppository 80

1

mg
Antimigraine Agents
Antimigraine Agents




Drug Name Drug Tier Requirements/Limits
AIMOVIG AUTOINJECTOR 4 PA; LA; QL (1 per30
SUBCUTANEOUS AUTO- days)
INJECTOR 140 MG/ML, 70
MG/ML
AJOVY AUTOINJECTOR 4 PA; LA; QL (1.5 per28
SUBCUTANEOUS AUTO- days)
INJECTOR 225 MG/1.5 ML
AJOVY SYRINGE 4 PA; LA; QL (1.5 per 28
SUBCUTANEOUS SYRINGE 225 days)
MG/1.5 ML
eletriptan oral tablet 20 mg, 40 mg  (Relpax) 2 LA; QL (6 per 30 days)
EMGALITY PEN 4 PA; LA; QL (2 per28
SUBCUTANEOUS PEN INJECTOR days)
120 MG/ML
EMGALITY SYRINGE 4 PA; LA; QL (2 per28
SUBCUTANEOUS SYRINGE 120 days)
MG/ML
EMGALITY SYRINGE 4 PA; LA; QL (3 per28
SUBCUTANEOUS SYRINGE 300 days)
MG/3 ML (100 MG/ML X 3)
ergotamine-caffeine oral tablet 1-100 (Cafergot) 1
mg
NURTEC ODT ORAL 4 PA; LA; QL (8 per 30
TABLET,DISINTEGRATING 75 days)
MG
REYVOW ORAL TABLET 100 4 PA; LA; QL (8 per30
MG, 50 MG days)
rizatriptan oral tablet 10 mg (Maxalt) 2 LA; QL (9 per 30 days)
rizatriptan oral tablet 5 mg 2 LA; QL (9 per 30 days)
rizatriptan oral tablet,disintegrating (Maxalt-MLT) 2 LA; QL (9 per 30 days)
10 mg
rizatriptan oral tablet, disintegrating 2 LA; QL (9 per 30 days)
Smg
sumatriptan nasal spray,non-aerosol (Imitrex) 2 LA; QL (6 per 30 days)

20 mg/actuation, 5 mg/actuation

sumatriptan succinate oral tablet 100 (Imitrex) 1 QL (9 per 30 days)
mg, 50 mg
sumatriptan succinate oval tablet 25  (Imitrex) 1 QL (18 per 30 days)

mg

sumatriptan succinate subcutaneous (Imitrex STATdose
cartridge 4 mg/0.5 ml, 6 mg/0.5 mi  Refill)

ST; QL (3 per 30 days)

sumatriptan succinate subcutaneous (Imitrex STATdose Pen)
pen injector 4 mg/0.5 ml, 6 mg/0.5 ml

ST; QL (3 per 30 days)
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mg

Antinausea Agents

Drug Name Drug Tier Requirements/Limits
sumatriptan succinate subcutaneous  (Imitrex) 1 ST; QL (3 per 30 days)
solution 6 mg/0.5 ml
sumatriptan succinate subcutaneous 1 ST; QL (3 per 30 days)
syringe 6 mg/0.5 ml
UBRELVY ORAL TABLET 100 4 PA; LA; QL (10 per 30
MG, 50 MG days)
zolmitriptan nasal spray,non-aerosol (Zomig) 1 QL (6 per 30 days)
2.5mg, 5 mg
zolmitriptan oral tablet 2.5 mg, 5 mg (Zomig) 1 QL (6 per 30 days)
zolmitriptan oral (Zomig ZMT) 1 QL (6 per 30 days)
tablet, disintegrating 2.5 mg, 5 mg

Antimycobacterials
Antimycobacterials
dapsone oral tablet 100 mg, 25 mg 1
ethambutol oral tablet 100 mg 2 LA
ethambutol oral tablet 400 mg (Myambutol) 2 LA
isoniazid oral solution 50 mg/5 ml 1
isoniazid oral tablet 100 mg, 300 mg 1
PRIFTIN ORAL TABLET 150 MG 4 LA
pyrazinamide oral tablet 500 mg 1
rifabutin oral capsule 150 mg (Mycobutin) 1
rifampin oral capsule 150 mg, 300 1

Antinausea Agents

mg, 50 mg

compro rectal suppository 25 mg 1
meclizine oral tablet 12.5 mg 1
meclizine oral tablet 25 mg (Dramamine Less 1
Drowsy)
ondansetron hcl oral solution 4 mg/5 1
ml
ondansetron hcl oral tablet 4 mg (Zofran) 1 QL (90 per 30 days)
ondansetron hcl oral tablet 8 mg 1 QL (90 per 30 days)
ondansetron oral 1 QL (90 per 30 days)
tablet disintegrating 4 mg, 8§ mg
phenadozrectal suppository 12.5 mg, 1
25 mg
prochlorperazine maleate oral tablet (Compazine) 1
10mg, 5 mg
prochlorperazine rectal suppository  (Compro) 1
25 mg
promethazine oral tablet 12.5mg, 25 1
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Drug Name

Drug Tier

Requirements/Limits

promethazine rectal suppository 12.5
mg, 50 mg

(Promethegan)

1

promethazine rectal suppository 25
mg

(Phenadoz)

promethegan rectal suppository 12.5
mg, 25 mg, 50 mg

scopolamine base transdermal patch
3day 1 mg over 3 days

(Transderm-Scop)

LA; QL (10 per 30 days)

trimethobenzamide oral capsule 300
mg

Antiparasite Agents

(Tigan)

1

Antiparasite Agents

albendazoleoral tablet 200 mg

(Albenza)

atovaquone-proguanil oral tablet
250-100 mg

(Malarone)

QL (30 per 30 days)

atovaquone-proguanil oral tablet
62.5-25mg

(Malarone Pediatric)

QL (30 per 30 days)

chloroquine phosphate oral tablet
250 mg, 500 mg

QL (20 per 10 days)

COARTEM ORAL TABLET 20-120
MG

QL (24 per 3 days)

hydroxychloroquine oral tablet 200
mg

(Plaquenil)

LA; QL (90 per 30 days)

ivermectin oral tablet 3 mg

(Stromectol)

LA

mefloquine oral tablet 250 mg

paromomycin oral capsule 250 mg

(Humatin)

praziquantel oral tablet 600 mg

(Biltricide)

LA

PRIMAQUINE ORAL TABLET
26.3 MG

W (N — =D

pyrimethamine oral tablet 25 mg

Antiparkinsonian Agents

(Daraprim)

2

LA

Antiparkinsonian Agents

amantadine hcl oral capsule 100 mg

100 mg, 25-100 mg

amantadine hcl oral solution 50 mg/5 1

ml

amantadine hcl oral tablet 100 mg 1

benztropine oral tablet 0.5 mg, 1 mg, 1

2mg

bromocriptine oral capsule 5 mg (Parlodel) 2 LA
bromocriptine oral tablet 2.5 mg (Parlodel) 2 LA
carbidopa-levodopa oral tablet 10-  (Sinemet) 1
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Drug Name

Drug Tier

Requirements/Limits

carbidopa-levodopa oral tablet 25-
250 mg

1

carbidopa-levodopa oral tablet
extended release 25-100 mg, 50-200

mg

pramipexole oral tablet 0.125 mg,
0.25mg, 0.5mg, 0.75mg, 1 mg, 1.5
mg

(Mirapex)

trihexyphenidyl oral elixir 0.4 mg/ml

trihexyphenidyl oral tablet 2 mg, 5

mg, 25 mg, 50 mg

mg

Antipsychotic Agents
ABILIFY MAINTENA 4 PA; LA; QL (1 per28
INTRAMUSCULAR days)
SUSPENSION,EXTENDED REL
RECON 300 MG, 400 MG
ABILIFY MAINTENA 4 PA; LA; QL (1 per28
INTRAMUSCULAR days)
SUSPENSION,EXTENDED REL
SYRING 300 MG, 400 MG
aripiprazole oral solution 1 mg/ml 2 LA; AGE (Min 6 Years)
aripiprazole oral tablet 10 mg, 15 (Abilify) 2 LA; QL (30 per 30 days);
mg, 2mg, 20 mg, 30 mg, 5 mg AGE (Min 6 Years)
chlorpromazine oral tablet 10 mg, 2 LA
100 mg, 200 mg, 25 mg, 50 mg
clozapine oral tablet 100 mg, 200 (Clozaril) 1 AGE (Min 18 Years)

fluphenazine decanoate injection
solution 25 mg/ml

fluphenazine hclinjection solution
2.5 mg/ml

fluphenazine hcl oral concentrate 5
mg/ml

fluphenazine hcl oral elixir 2.5 mg/5
ml

fluphenazine hcl oral tablet 1 mg, 10
mg, 2.5 mg, 5 mg

haloperidol decanoate intramuscular (Haldol Decanoate)
solution 100 mg/ml, 50 mg/ml

haloperidol lactate oral concentrate
2 mg/ml

haloperidol oral tablet 0.5 mg, 1 mg,
10mg, 2mg, 20 mg, 5 mg
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Drug Name Drug Tier Requirements/Limits
INVEGA SUSTENNA 4 PA; LA; QL (0.75 per 28
INTRAMUSCULAR SYRINGE 117 days)
MG/0.75 ML
INVEGA SUSTENNA 4 PA; LA; QL (1 per28
INTRAMUSCULAR SYRINGE 156 days)
MG/ML
INVEGA SUSTENNA 4 PA; LA; QL (1.5 per28
INTRAMUSCULAR SYRINGE 234 days)
MG/1.5 ML
INVEGA SUSTENNA 4 PA; LA; QL (0.25 per 28
INTRAMUSCULAR SYRINGE 39 days)
MG/0.25 ML
INVEGA SUSTENNA 4 PA; LA; QL (0.5 per 28
INTRAMUSCULAR SYRINGE 78 days)
MG/0.5 ML
LATUDA ORAL TABLET 120 MG, 4 PA; LA; QL (30 per 30
20 MG, 40 MG, 60 MG days)
LATUDA ORAL TABLET 80 MG 4 PA; LA; QL (60 per 30

days)

loxapine succinate oral capsule 10 1
mg, 25 mg, 5 mg, 50 mg
olanzapine oral tablet 10 mg, 15 mg, (Zyprexa) 2 LA; QL (30 per 30 days);
2.5mg, 20mg, 5 mg, 7.5 mg AGE (Min 13 Years)
paliperidone oral tablet extended (Invega) 2 PA; LA; QL (30 per 30
release 24hr 1.5 mg, 3 mg, 6 mg, 9 days); AGE (Min 12
mg Years)
perphenazine oral tablet 16 mg, 2 2 LA
mg, 4 mg, § mg
quetiapine oral tablet 100mg, 200  (Seroquel) 2 LA; QL (90 per 30 days);
mg, 25 mg, 300 mg, 400 mg, 50 mg AGE (Min 10 Years)
quetiapine oral tablet extended (Seroquel XR) 2 LA; QL (60 per 30 days)
release 24 hr 150 mg, 200 mg, 300
mg, 400 mg, 50 mg
RISPERDAL CONSTA 4 ST; LA; QL (2 per28
INTRAMUSCULAR days)
SUSPENSION,EXTENDED REL
RECON 12.5 MG/2 ML, 25 MG/2
ML, 37.5 MG/2 ML, 50 MG/2 ML
risperidone oral solution 1 mg/ml (Risperdal) AGE (Min 5 Years)

risperidone oral tablet 0.25 mg

AGE (Min 5 Years)

risperidone oral tablet 0.5 mg, 1 mg, (Risperdal)
2mg, 3mg, 4 mg

AGE (Min 5 Years)

thioridazine oral tablet 10 mg, 100
mg, 25 mg, 50 mg
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40 mg, 60 mg, 80 mg

Drug Name Drug Tier Requirements/Limits
thiothixene oral capsule 1 mg, 10 mg, 1
2mg, 5 mg
trifluoperazine oral tablet 1 mg, 10 2 LA
mg, 2 mg, 5 mg
VRAYLAR ORAL CAPSULE 1.5 4 PA; LA; QL (30 per 30
MG, 3 MG, 4.5 MG, 6 MG days)
ziprasidone hcl oral capsule 20 mg,  (Geodon) 2 LA; QL (60 per 30 days);

AGE (Min 18 Years)

Antivirals (Systemic)

MG/5 ML (5§ MG/ML)

Antiretrovirals
abacavir oral solution 20 mg/ml (Ziagen) 2 LA
abacavir oral tablet 300 mg (Ziagen) 2 LA
abacavir-lamivudine oral tablet 600- (Epzicom) 2 LA
300 mg
abacavir-lamivudine-zidovudine oral (Trizivir) 2 LA
tablet 300-150-300 mg
atazanavir oral capsule 150 mg, 200 (Reyataz) 2 LA
mg, 300 mg
BIKTARVY ORAL TABLET 50- 5 LA; QL (30 per 30 days)
200-25 MG
COMPLERA ORAL TABLET 200- 5 LA
25-300 MG
CRIXIVAN ORAL CAPSULE 200 5 LA
MG, 400 MG
DESCOVY ORAL TABLET 200-25 4 LA
MG
didanosine oral capsule,delayed 2 LA
release(dr/ec) 125 mg, 200mg, 250
mg, 400 mg
DOVATO ORAL TABLET 50-300 5 LA; QL (30 per 30 days)
MG
efavirenz oral capsule 200 mg, 50 mg (Sustiva) 2 LA
efavirenz oral tablet 600 mg (Sustiva) 2 LA
efavirenz-emtricitabin-tenofovoral  (Atripla) 2 LA
tablet 600-200-300 mg
emtricitabine oral capsule 200 mg (Emtriva) 4
emtricitabine-tenofovir (tdf) oral (Truvada) 2 LA
tablet 100-150 mg, 133-200mg, 167-
250 mg, 200-300 mg
EMTRIVA ORAL SOLUTION 10 5 LA
MG/ML
EPIVIR HBV ORAL SOLUTION 25 5 LA
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Drug Name Drug Tier Requirements/Limits
fosamprenavir oral tablet 700 mg (Lexiva) 2 LA
GENVOYA ORAL TABLET 150- 4 LA
150-200-10 MG
INTELENCE ORAL TABLET 100 5 LA
MG, 200 MG, 25 MG
INVIRASE ORAL CAPSULE 200 5 LA
MG
INVIRASE ORAL TABLET 500 5 LA
MG
ISENTRESS HD ORAL TABLET 5 LA
600 MG
ISENTRESS ORAL TABLET 400 5 LA
MG
KALETRA ORAL TABLET 100-25 5 LA; QL (60 per 30 days)
MG
KALETRA ORAL TABLET 200-50 5 LA; QL (120 per 30
MG days)
lamivudine oral solution 10 mg/ml (Epivir) 2 LA
lamivudine oral tablet 100 mg (Epivir HBV) 2 LA
lamivudine oral tablet 150 mg, 300  (Epivir) 2 LA
mg
lamivudine-zidovudine oral tablet (Combivir) 2 LA
150-300 mg
LEXIVA ORAL SUSPENSION 50 5 LA
MG/ML
lopinavir-ritonavir oral solution 400- (Kaletra) 2 LA; QL (300 per 30
100 mg/5 ml days)
nevirapine oral suspension 50 mg/5  (Viramune) 2 LA
ml
nevirapine oral tablet 200 mg 2 LA
NORVIR ORAL POWDER IN 4 LA
PACKET 100 MG
NORVIR ORAL SOLUTION 80 4 LA
MG/ML
ODEFSEY ORAL TABLET 200-25- 4 LA
25 MG
PREZCOBIX ORAL TABLET 800- 5 LA
150 MG-MG
PREZISTA ORAL SUSPENSION 4 LA
100 MG/ML
PREZISTA ORAL TABLET 150 4 LA
MG, 600 MG, 75 MG, 800 MG
RESCRIPTOR ORAL TABLET 200 5 LA

MG
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Drug Name Drug Tier Requirements/Limits

RESCRIPTOR ORAL TABLET, 5 LA

DISPERSIBLE 100 MG

ritonavir oral tablet 100 mg (Norvir) 2 LA

stavudine oral capsule 15 mg, 20 mg, 2 LA

30 mg, 40 mg

STRIBILD ORAL TABLET 150- 5 LA

150-200-300 MG

tenofovir disoproxil fumarate oral (Viread) 2 LA

tablet 300 mg

TIVICAY ORAL TABLET 10 MG, 5 LA; QL (30 per 30 days)
25 MG, 50 MG

TIVICAY PD ORAL TABLET FOR 5 LA

SUSPENSION 5 MG

TRIUMEQ ORAL TABLET 600-50- 5 LA

300 MG

TRUVADA ORAL TABLET 100- 4 LA

150 MG, 133-200 MG, 167-250 MG

VEMLIDY ORAL TABLET 25 MG 4 LA

VIDEX 2 GRAM PEDIATRIC 5 LA

ORAL RECON SOLN 10 MG/ML

(FINAL)

VIRACEPT ORAL TABLET 250 5 LA

MG, 625 MG

VIREAD ORAL POWDER 40 4 LA

MG/SCOOP (40 MG/GRAM)

VIREAD ORAL TABLET 150 MG, 4 LA

200 MG, 250 MG

zidovudine oral capsule 100 mg (Retrovir) 2 LA

zidovudine oral syrup 10 mg/ml (Retrovir) 2 LA

zidovudine oral tablet 300 mg 2 LA
IAntivirals, Miscellaneous

oseltamivir oral capsule 30 mg (Tamiflu) 1 QL (20 per 30 days)
oseltamivir oral capsule 45 mg, 75  (Tamiflu) 1 QL (10 per 30 days)
mg

oseltamivir oral suspension for (Tamiflu) 1 QL (180 per 30 days)
reconstitution 6 mg/ml

SYNAGIS INTRAMUSCULAR 5 PA; LA

SOLUTION 100 MG/ML, 50

MG/0.5 ML
Hcv Antivirals

EPCLUSA ORAL TABLET 200-50 5 PA; LA; QL (28 per28
MG days)

HARVONI ORAL PELLETS IN 5 PA; LA; QL (28 per28

PACKET 33.75-150 MG

days)
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Drug Name Drug Tier Requirements/Limits
HARVONI ORAL PELLETS IN 5 PA; LA; QL (56 per28
PACKET 45-200 MG days)

HARVONI ORAL TABLET 45-200 5 PA; LA; QL (56 per28

MG days)

ledipasvir-sofosbuvir oral tablet 90- (Harvoni) 4 PA; LA; QL (28 per 28

400 mg days)

MAVYRET ORAL TABLET 100-40 5 PA; LA; (20%

MG coinsurance for this
drug); QL (84 per 28
days)

sofosbuvir-velpatasvir oral tablet (Epclusa) 4 PA; LA; QL (28 per 28

400-100 mg days)

ZEPATIER ORAL TABLET 50-100 5 PA; LA; (20%

MG coinsurance for this
drug); QL (28 per 28
days)

Interferons

PEGASYS PROCLICK 4 LA

SUBCUTANEOUS PEN INJECTOR

180 MCG/0.5 ML

PEGASYS SUBCUTANEOUS 4 LA

SOLUTION 180 MCG/ML

PEGASYS SUBCUTANEOUS 4 LA

SYRINGE 180 MCG/0.5 ML

Nucleosides And Nucleotides

acyclovir oral capsule 200 mg

acyclovir oral suspension 200mg/5  (Zovirax)
ml

acyclovir oral tablet 400 mg, 800 mg

ribasphere oral capsule 200 mg

ribasphere oral tablet 200 mg

ribavirin oral capsule 200 mg

ribavirin oral tablet 200 mg

valacyclovir oral tablet 1 gram, 500 (Valtrex)
mg

valganciclovir oral tablet 450 mg
Blood
Products/Modifiers/Volume

(Valcyte)

Expanders
Anticoagulants

LA

ELIQUIS DVT-PE TREAT 30D
START ORAL TABLETS,DOSE
PACK 5 MG (74 TABS)

ST; LA; QL (74 per 30
days)
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Drug Name Drug Tier Requirements/Limits
ELIQUIS ORAL TABLET 2.5 MG, 4 ST; LA; QL (60 per 30
5 MG days)
enoxaparin subcutaneous solution (Lovenox) 3 QL (3 per 30 days)
300 mg/3 ml
enoxaparin subcutaneous syringe (Lovenox) 3 QL (60 per 30 days)
100 mg/ml, 150 mg/ml
enoxaparin subcutaneous syringe (Lovenox) 3 QL (48 per 30 days)
120 mg/0.8 ml, 80 mg/0.8 ml
enoxaparin subcutaneous syringe 30 (Lovenox) 3 QL (18 per 30 days)
mg/0.3 ml
enoxaparin subcutaneous syringe 40 (Lovenox) 3 QL (24 per 30 days)
mg/0.4 ml
enoxaparin subcutaneous syringe 60 (Lovenox) 3 QL (36 per 30 days)
mg/0.6 ml
fondaparinux subcutaneous syringe  (Arixtra) 4 LA; QL (11.2 per30
10 mg/0.8 ml days)
fondaparinux subcutaneous syringe  (Arixtra) 4 LA; QL (15 per 30 days)
2.5mg/0.5 ml
fondaparinux subcutaneous syringe 5 (Arixtra) 4 LA; QL (5.6 per 30 days)
mg/0.4 ml
fondaparinux subcutaneous syringe  (Arixtra) 4 LA; QL (8.4 per 30 days)
7.5 mg/0.6 ml
FRAGMIN SUBCUTANEOUS 5 LA; QL (3.8 per 30 days)
SOLUTION 25,000 ANTI-XA
UNIT/ML
FRAGMIN SUBCUTANEOUS 5 LA; QL (30 per 30 days)
SYRINGE 10,000 ANTI-XA
UNIT/ML
FRAGMIN SUBCUTANEOUS 5 LA; QL (15 per 30 days)
SYRINGE 12,500 ANTI-XA
UNIT/0.5 ML
FRAGMIN SUBCUTANEOUS 5 LA; QL (18 per 30 days)
SYRINGE 15,000 ANTI-XA
UNIT/0.6 ML
FRAGMIN SUBCUTANEOUS 5 LA; QL (21.6 per 30
SYRINGE 18,000 ANTI-XA days)
UNIT/0.72 ML
FRAGMIN SUBCUTANEOUS 5 LA; QL (2.8 per 30 days)
SYRINGE 2,500 ANTI-XA
UNIT/0.2 ML, 5,000 ANTI-XA
UNIT/0.2 ML
FRAGMIN SUBCUTANEOUS 5 LA; QL (4.2 per 30 days)

SYRINGE 7,500 ANTI-XA
UNIT/0.3 ML
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Drug Name

Drug Tier

Requirements/Limits

heparin (porcine) injection cartridge
5,000 unit/ml (1 ml)

1

heparin (porcine) injection solution
1,000 unit/ml, 10,000 unit/ml, 20,000
unit/ml, 5,000 unit/ml

heparin (porcine) injection syringe
5,000 unit/ml

heparin, porcine (pf) injection
solution 1,000 unit/ml, 5,000 unit/0.5
ml

heparin, porcine (pf) injection
syringe 5,000 unit/0.5 ml

heparin, porcine (pf) subcutaneous
syringe 5,000 unit/0.5 ml

jantoven oral tablet I mg, 10 mg, 2
mg, 2.5 mg, 3 mg, 4 mg, 5 mg, 6 mg,
7.5 mg

warfarin oral tablet 1 mg, 10 mg, 2
mg, 2.5 mg, 3 mg, 4 mg, 5 mg, 6 mg,
7.5 mg

(Jantoven)

XARELTO DVT-PE TREAT 30D
START ORAL TABLETS,DOSE
PACK 15 MG (42)-20 MG (9)

LA; QL (51 per365
days)

XARELTO ORAL TABLET 10 MG,
15 MG, 20 MG

LA; QL (30 per 30 days)

XARELTO ORAL TABLET 2.5 MG

LA; QL (60 per 30 days)

Blood Formation Modifiers

ARANESP (IN POLYSORBATE)
INJECTION SOLUTION 100
MCG/ML, 150 MCG/0.75 ML, 200
MCG/ML, 25 MCG/ML, 300
MCG/ML, 40 MCG/ML, 60
MCG/ML

LA

ARANESP (IN POLYSORBATE)
INJECTION SYRINGE 10 MCG/0.4
ML, 100 MCG/0.5 ML, 150
MCG/0.3 ML, 200 MCG/0.4 ML, 25
MCG/0.42 ML, 300 MCG/0.6 ML,
40 MCG/0.4 ML, 500 MCG/ML, 60
MCG/0.3 ML

LA

LEUKINE INJECTION RECON
SOLN 250 MCG

LA

NEULASTA SUBCUTANEOUS
SYRINGE 6 MG/0.6 ML

LA
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Drug Name

Drug Tier

Requirements/Limits

NEUPOGEN INJECTION
SOLUTION 300 MCG/ML, 480
MCG/1.6 ML

4

LA

NEUPOGEN INJECTION
SYRINGE 300 MCG/0.5 ML, 480
MCG/0.8 ML

LA

Platelet-Aggregation Inhibitors

BRILINTA ORAL TABLET 60 MG,
90 MG

ST; LA; QL (60 per 30
days)

cilostazol oral tablet 100 mg, 50 mg

clopidogrel oral tablet 300 mg

clopidogrel oral tablet 75 mg (Plavix)

dipyridamole oral tablet 25 mg, 50
mg, 75 mg

—_— | | —_

pentoxifylline oral tablet extended
release 400 mg

prasugrel oral tablet 10 mg, 5 mg (Effient)

Caloric Agents
Caloric Agents

glucose oral tablet,chewable 4 gram (Dex4 Glucose)
Cardiovascular Agents
Alpha-Adrenergic Agents

clonidine hcl oral tablet 0.1 mg, 0.2
mg, 0.3 mg

clonidine transdermal patch weekly ~ (Catapres-TTS-1)
0.1 mg/24 hr

clonidine transdermal patch weekly ~ (Catapres-TTS-2)
0.2 mg/24 hr

clonidine transdermal patch weekly ~ (Catapres-TTS-3)
0.3 mg/24 hr

doxazosin oral tablet I mg, 2 mg, 4  (Cardura)
mg, 8§ mg

guanfacine oral tablet 1 mg, 2 mg

methyldopa oral tablet 250 mg, 500
mg

midodrine oral tablet 10 mg, 2.5 mg,
Smg

LA

prazosin oral capsule 1 mg, 2mg, 5  (Minipress)
mg

IAngiotensin Ii Receptor Antagonists

ENTRESTO ORAL TABLET 24-26
MG, 49-51 M@, 97-103 MG

LA; QL (60 per 30 days)




Drug Name

Drug Tier

Requirements/Limits

irbesartan oral tablet 150 mg, 300
mg, 75 mg

(Avapro)

1

QL (30 per 30 days)

irbesartan-hydrochlorothiazide oral
tablet 150-12.5 mg, 300-12.5 mg

(Avalide)

QL (30 per 30 days)

losartan oral tablet 100 mg, 25 mg,
50mg

(Cozaar)

QL (30 per 30 days)

losartan-hydrochlorothiazide oral
tablet 100-12.5 mg, 100-25 mg, 50-
12.5 mg

(Hyzaar)

QL (30 per 30 days)

valsartan oral tablet 160 mg, 320 mg,
40 mg, 80 mg

(Diovan)

valsartan-hydrochlorothiazide oral
tablet 160-12.5 mg, 160-25 mg, 320-
12.5 mg, 320-25mg, 80-12.5 mg

(Diovan HCT)

IAngiotensin-Converting Enzyme
Inhibitors

benazepril oral tablet 10 mg, 20 mg,
40 mg

(Lotensin)

QL (30 per 30 days)

benazepril oral tablet 5 mg

QL (30 per 30 days)

benazepril-hydrochlorothiazide oral
tablet 10-12.5 mg, 20-12.5 mg, 20-25

mg

(Lotensin HCT)

benazepril-hydrochlorothiazide oral
tablet 5-6.25 mg

captopril oral tablet 100 mg, 12.5
mg, 25 mg, 50 mg

lisinopril oral tablet 10 mg, 2.5 mg,
30mg, 40 mg, 5 mg

(Zestril)

lisinopril oral tablet 20 mg

(Prinivil)

lisinopril-hydrochlorothiazide oral
tablet 10-12.5 mg, 20-12.5 mg, 20-25

mg

(Zestoretic)

Antiarrhythmic Agents

amiodaroneoral tablet 100 mg, 200
mg, 400 mg

(Pacerone)

flecainide oral tablet 100 mg, 150
mg, 50 mg

pacerone oral tablet 100 mg, 200 mg,
400 mg

propafenone oral capsule,extended
release 12 hr 225 mg, 325 mg, 425

mg

(Rythmol SR)

propafenone oral tablet 150 mg, 225
mg, 300 mg
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Drug Tier

Requirements/Limits

Beta-Adrenergic Blocking Agents

atenololoraltablet 100 mg, 25 mg,  (Tenormin)
50mg

100-25 mg

atenolol-chlorthalidone oral tablet ~ (Tenoretic 100)

atenolol-chlorthalidone oral tablet  (Tenoretic 50)
50-25mg

BYSTOLIC ORAL TABLET 10
MG, 2.5 MG, 20 MG, 5 MG

ST; LA; QL (60 per 30
days)

carvedilol oral tablet 12.5mg, 25 (Coreg)
mg, 3.125 mg, 6.25 mg

labetalol oral tablet 100 mg, 200 mg,
300 mg

metoprolol succinate oral tablet (Toprol XL)
extended release 24 hr 100 mg, 200
mg, 25 mg, 50 mg

metoprolol tartrate oral tablet 100 (Lopressor)
mg, 50 mg

metoprolol tartrate oral tablet 25 mg

nadolol oral tablet 20 mg, 40 mg, 80 (Corgard)
mg

pindolol oral tablet 10 mg, 5 mg

propranolol oral capsule,extended ~ (Inderal LA)
release 24 hr 120 mg, 160 mg, 60
mg, 80 mg

propranolol oral tablet 10 mg, 20
mg, 40 mg, 60 mg, 80 mg

propranolol-hydrochlorothiazid oral
tablet 40-25 mg, 80-25 mg

sorine oral tablet 120 mg, 160 mg,
240 mg, 80 mg

sotalol af oral tablet 120 mg, 160 mg,
80 mg

sotalol oral tablet 120 mg, 160 mg,  (Sorine)
240 mg, 80 mg

Calcium-Channel Blocking Agents

cartia xt oral capsule,extended
release 24hr 120 mg, 180 mg, 240
mg, 300 mg

diltiazem hcl oral capsule,extended
release 12 hr 120 mg, 60 mg, 90 mg

diltiazem hcl oral capsule,extended  (Taztia XT)
release 24 hr 360 mg
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Drug Name

Drug Tier

Requirements/Limits

diltiazem hcl oral capsule,extended  (Tiadylt ER)
release 24 hr 420 mg

1

diltiazem hcl oral capsule,extended  (Cartia XT)
release 24hr 120 mg, 180 mg, 240

mg, 300 mg

diltiazem hcl oraltablet 120 mg, 30  (Cardizem)
mg, 60 mg

diltiazem hcl oral tablet 90 mg

diltiazem hcl oral tablet extended (Matzim LA)
release 24 hr 180 mg, 240mg, 300
mg, 360 mg, 420 mg

dilt-xr oral capsule,ext.rel 24h
degradable 120 mg, 180 mg, 240 mg

matzim la oral tablet extended
release 24 hr 180 mg, 240mg, 300
mg, 360 mg, 420 mg

taztia xt oral capsule,extended
release 24 hr 120 mg, 180mg, 240
mg, 300 mg, 360 mg

tiadylt er oral capsule,extended
release 24 hr 120 mg, 180 mg, 240
mg, 300 mg, 360 mg, 420 mg

verapamil oral capsule,ext rel. pellets (Verelan)
24 hr 120 mg, 180 mg, 240 mg, 360

mg

verapamil oral tablet 120 mg, 40 mg,
80 mg

verapamil oral tablet extended (Calan SR)
release 120 mg, 180 mg, 240 mg

Cardiovascular Agents,
Miscellaneous

CORLANOR ORAL SOLUTION 5
MG/5 ML

ST; LA; QL (450 per 30
days)

CORLANOR ORAL TABLET 5
MG, 7.5 MG

ST; LA; QL (60 per 30
days)

digitek oral tablet 125 mcg (0.125
mg), 250 mcg (0.25 mg)

digox oral tablet 125 mcg (0.125
mg), 250 mcg (0.25 mg)

digoxin oral tablet 125 mcg (0.125  (Digitek)
mg), 250 mcg (0.25 mg)

epinephrine injection auto-injector  (Auvi-Q)
0.15mg/0.15 ml, 0.3 mg/0.3 ml

QL (4 per 1 day)
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Drug Name Drug Tier Requirements/Limits
epinephrine injection auto-injector  (EpiPen Jr) 1 QL (4 per 1 day)
0.15mg/0.3 ml
epinephrine injection syringe 0.1 1 QL (4 per 1 day)
mg/ml
hydralazine oral tablet 10 mg, 100 1
mg, 25 mg, 50 mg

Dihydropyridines

afeditab cr oral tablet extended 1
release 30 mg

amlodipine oral tablet 10 mg, 2.5 mg, (Norvasc) 1
Smg

amlodipine-benazepril oral capsule  (Lotrel) 1
10-20 mg, 10-40 mg, 5-10 mg, 5-20

mg

amlodipine-benazepril oral capsule 1
2.5-10 mg, 5-40 mg

felodipine oral tablet extended 1
release 24 hr 10 mg, 2.5 mg, 5 mg

nifedipine oral capsule 10 mg (Procardia) 1
nifedipine oral capsule 20 mg 1
nifedipine oral tablet extended (Procardia XL) 1
release 24hr 30 mg, 60 mg, 90 mg

nifedipine oral tablet extended (Adalat CC) 1
release 30 mg, 60 mg, 90 mg

Diuretics

amiloride oral tablet 5 mg

amiloride-hydrochlorothiazide oral

tablet 5-50 mg

bumetanide oral tablet 0.5 mg, 1 mg, 1
2mg

chlorthalidone oral tablet 25 mg, 50 1
mg

furosemide oral solution 10mg/ml, 1
40 mg/5 ml (8 mg/ml)

furosemide oral tablet 20 mg, 40 mg, (Lasix) 1
80 mg

hydrochlorothiazide oral capsule 1
12.5mg

hydrochlorothiazide oral tablet 12.5 1
mg, 25 mg, 50 mg

JYNARQUE ORAL TABLET 15 5 PA; LA; QL (60 per 30

MG, 30 MG

days)

40




Drug Name

Drug Tier

Requirements/Limits

JYNARQUE ORAL TABLETS,
SEQUENTIAL 15 MG (AM)/ 15
MG (PM), 30 MG (AM)/ 15 MG
(PM), 45 MG (AM)/ 15 MG (PM),
60 MG (AM)/ 30 MG (PM), 90 MG
(AM)/ 30 MG (PM)

5

PA; LA; QL (60 per 30
days)

metolazone oral tablet 10 mg, 2.5
mg, 5 mg

spironolactone oral tablet 100 mg, 25 (Aldactone)
mg, 50 mg

spironolacton-hydrochlorothiaz oral (Aldactazide)
tablet 25-25 mg

tolvaptan oral tablet 15 mg, 30 mg  (Samsca)

PA; LA; QL (60 per 30
days)

triamterene-hydrochlorothiazid oral
capsule 37.5-25 mg, 50-25 mg

triamterene-hydrochlorothiazid oral (Maxzide-25mg)

tablet 37.5-25 mg

triamterene-hydrochlorothiazid oral (Maxzide)
tablet 75-50 mg

Dyslipidemics

atorvastatin oral tablet 10 mg, 20 (Lipitor)
mg, 40 mg, 80 mg

QL (30 per 30 days)

cholestyramine (with sugar) oral (Questran)
powder in packet 4 gram

LA

cholestyramine light oral powder in
packet 4 gram

LA

colestipol oral packet 5 gram (Colestid)

colestipol oral tablet 1 gram (Colestid)

ezetimibe oral tablet 10 mg (Zetia)

QL (30 per 30 days)

fenofibrate micronized oral capsule
130 mg, 134 mg, 200 mg, 43 mg, 67

mg

—_— ] —_ ] —

QL (30 per 30 days)

fenofibrate nanocrystallized oral (Tricor)
tablet 145 mg, 48 mg

QL (30 per 30 days)

fenofibrate oral capsule 150mg, 50 (Lipofen)
mg

QL (30 per 30 days)

fenofibrate oral tablet 120 mg, 40 mg (Fenoglide)

QL (30 per 30 days)

fenofibrate oral tablet 160 mg, 54 mg

QL (30 per 30 days)

gemfibrozil oral tablet 600 mg (Lopid)

lovastatin oral tablet 10 mg, 20 mg,
40 mg

—_— | | —

QL (30 per 30 days)

niacin oral tablet 100 mg, 250 mg
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Drug Tier

Requirements/Limits

niacin oral tablet extended release 24 (Niaspan Extended-

hr 1,000 mg, 500 mg, 750 mg

Release)

2

LA

omega-3 acid ethyl esters oral
capsule I gram

(Lovaza)

LA; QL (120 per 30
days)

pravastatin oral tablet 10 mg, 20 mg,
40 mg, 80 mg

QL (30 per 30 days)

prevalite oral powder in packet 4
gram

LA

REPATHA PUSHTRONEX
SUBCUTANEOUS WEARABLE
INJECTOR 420 MG/3.5 ML

PA; LA

REPATHA SURECLICK
SUBCUTANEOUS PEN INJECTOR
140 MG/ML

PA; LA

REPATHA SYRINGE
SUBCUTANEOUS SYRINGE 140
MG/ML

PA; LA

rosuvastatin oral tablet 10 mg, 20
mg, 40 mg, 5 mg

(Crestor)

QL (30 per 30 days)

simvastatin oral tablet 10 mg, 20 mg,
40 mg, 80 mg

(Zocor)

QL (30 per 30 days)

simvastatin oral tablet 5 mg

QL (30 per 30 days)

Renin-Angiotensin-Aldosterone
System Inhibitors

eplerenone oral tablet 25 mg, 50 mg

(Inspra)

'Vasodilators

isosorbide dinitrate oral tablet 10
mg, 20 mg, 30 mg

isosorbide dinitrate oral tablet 40 mg

(Isordil)

isosorbide dinitrate oral tablet 5 mg

(Isordil Titradose)

isosorbide dinitrate oral tablet
extended release 40 mg

isosorbide mononitrate oral tablet 10
mg, 20 mg

isosorbide mononitrate oral tablet
extended release 24 hr 120 mg, 30
mg, 60 mg

QL (30 per 30 days)

minitran transdermal patch 24 hour
0.1 mg/hr, 0.2 mg/hr, 0.4 mg/hr, 0.6
mg/hr

minoxidil oral tablet 10 mg, 2.5 mg

NITRO-BID TRANSDERMAL
OINTMENT 2 %
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Drug Name Drug Tier Requirements/Limits
nitroglycerin sublingual tablet 0.3 (Nitrostat) 1
mg, 0.4 mg, 0.6 mg
nitroglycerin transdermal patch 24~ (Minitran) 1

hour 0.1 mg/hr, 0.2 mg/hr, 0.4 mg/hr,
0.6 mg/hr

NITROSTAT SUBLINGUAL
TABLET 0.3 MG, 0.4 MG, 0.6 MG

Central Nervous System

Agents

Central Nervous System Agents

atomoxetine oral capsule 10mg, 18  (Strattera) 2 LA; QL (60 per 30 days)
mg, 25 mg, 40 mg

atomoxetine oral capsule 100 mg, 60 (Strattera) 2 LA; QL (30 per 30 days)
mg, 80 mg

AVONEX (WITH ALBUMIN) 5 LA; QL (4 per 28 days)
INTRAMUSCULAR KIT 30 MCG

AVONEX INTRAMUSCULAR 5 LA; QL (4 per 28 days)
PEN INJECTOR KIT 30 MCG/0.5

ML

AVONEX INTRAMUSCULAR 5 LA; QL (4 per 28 days)
SYRINGE KIT 30 MCG/0.5 ML

BETASERON SUBCUTANEOUS 5 LA; QL (14 per 28 days)
KIT 0.3 MG

dexmethylphenidate oral capsule,er  (Focalin XR) 2 LA; QL (30 per 30 days)
biphasic 50-50 10mg, 15 mg, 20 mg,

25 mg, 30 mg, 35 mg, 40 mg, 5 mg

dexmethylphenidate oral tablet 10 (Focalin) 2 LA; QL (120 per 30

mg, 2.5 mg, 5 mg days)
dextroamphetamine oral tablet 10 (Zenzedi) 2 LA; QL (180 per 30

mg, 5 mg days)
dextroamphetamine-amphetamine (Adderall XR) 2 LA; QL (60 per 30 days)
oral capsule,extended release 24hr

10mg, 15 mg, 20 mg, 25 mg, 30 mg,

Smg

dextroamphetamine-amphetamine (Adderall) 1 QL (180 per 30 days)
oraltablet 10 mg, 12.5 mg, 15 mg, 20

mg, 30 mg, 5mg, 7.5 mg

dimethyl fumarate oral (Tecfidera) 4 PA; LA

capsule,delayed release(dr/ec) 120

mg, 120 mg (14)- 240 mg (46), 240

mg

GILENYA ORAL CAPSULE 0.25 5 PA; LA; QL (30 per 30
MG, 0.5 MG days)
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glatiramer subcutaneous syringe 20  (Glatopa) 4 LA; QL (30 per 30 days)
mg/ml
glatiramer subcutaneous syringe 40  (Glatopa) 4 LA; QL (12 per 28 days)
mg/ml
glatopa subcutaneous syringe 20 4 LA; QL (30 per 30 days)
mg/ml
glatopa subcutaneous syringe 40 4 LA; QL (12 per 28 days)
mg/ml
guanfacine oral tablet extended (Intuniv ER) 2 LA; QL (30 per 30 days)
release 24 hr 1 mg, 2 mg, 3 mg, 4 mg
lithium carbonate oral capsule 150 1
mg, 300 mg, 600 mg
lithium carbonate oral tablet 300 mg 1
lithium carbonate oral tablet (Lithobid) 1
extended release 300 mg
lithium carbonate oral tablet 1
extended release 450 mg
lithium citrate oral solution 8 meq/5 1
ml
methylphenidate hcl oral tablet 10 (Ritalin) 1 QL (180 per 30 days)
mg, 20 mg, 5 mg
methylphenidate hcl oral tablet 2 LA; (Ritalin SR and
extended release 10 mg Metadate ER); QL (90

per 30 days)
methylphenidate hcl oral tablet (Metadate ER) 2 LA; (Ritalin SR and
extended release 20 mg Metadate ER); QL (90
per 30 days)
methylphenidate hcl oral tablet (Concerta) 2 LA; QL (30 per 30 days)
extended release 24hr 18 mg, 27 mg,
54 mg
methylphenidate hcl oral tablet (Concerta) 2 LA; QL (60 per 30 days)
extended release 24hr 36 mg
MYDAYIS ORAL CAPSULE, ER 4 ST; LA; QL (30 per 30
TRIPHASIC 24 HR 12.5 MG, 25 days)
MG, 37.5 MG, 50 MG
REBIF (WITH ALBUMIN) 5 LA; QL (12 per 28 days)
SUBCUTANEOUS SYRINGE 22
MCG/0.5 ML, 44 MCG/0.5 ML
REBIF REBIDOSE 5 LA; QL (6 per 28 days)
SUBCUTANEOUS PEN INJECTOR
22 MCG/0.5 ML, 44 MCG/0.5 ML
REBIF TITRATION PACK 5 LA; QL (12 per 28 days)

SUBCUTANEOUS SYRINGE
8.8MCG/0.2ML-22 MCG/0.5ML (6)
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VYVANSE ORAL CAPSULE 10 4 ST; LA; QL (30 per 30
MG, 20 MG, 30 MG, 40 MG, 50 days)
MG, 60 MG, 70 MG

Contraceptives
afirmelle oral tablet 0.1-20 mg-mcg 1
altavera (28) oral tablet 0.15-0.03 1
mg
alyacen 1/35 (28) oral tablet 1-35 1
mg-mcg
alyacen 7/7/7 (28) oral tablet 1
0.5/0.75/1 mg- 35 mcg
amethia lo oral tablets,dose pack,3 1
month 0.10 mg-20 mcg (84)/10 mcg
(7)
amethia oral tablets,dose pack, 3 1
month 0.15 mg-30 mcg (84)/10 mcg
(7)
ANNOVERA VAGINAL RING 1 QL (1 per 365 days)
0.15-0.013 MG/24 HOUR
aprioral tablet 0.15-0.03 mg 1
aranelle (28) oral tablet 0.5/1/0.5-35 1
mg-mcg
ashlyna oral tablets,dose pack,3 1
month 0.15 mg-30 mcg (84)/10 mcg
7)
aubra oral tablet 0.1-20 mg-mcg 1
aurovela 1.5/30 (21) oral tablet 1.5- 1
30 mg-mcg
aurovela 1/20 (21) oral tablet 1-20 1
mg-mcg
aurovela 24 fe oral tablet 1 mg-20 1
mcg (24)/75 mg (4)
aurovela fe 1.5/30 (28) oral tablet 1.5 1
mg-30 meg (21)/75 mg (7)
aurovela fe 1-20 (28) oral tablet 1 1
mg-20mcg (21)/75 mg (7)
aviane oral tablet 0.1-20 mg-mcg 1
ayuna oral tablet 0.15-0.03 mg
azurette (28) oral tablet 0.15-0.02
mgx21/0.01 mgx 5
balziva (28) oral tablet 0.4-35 mg- 1
mcg
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bekyree (28) oral tablet 0.15-0.02
mgx21/0.01 mgx5

1

blisovi 24 fe oral tablet 1 mg-20 mcg
(24)/75 mg (4)

blisovife 1.5/30 (28) oral tablet 1.5
mg-30mcg (21)/75 mg (7)

blisovife 1/20 (28) oral tablet I mg-
20mcg (21)/75 mg (7)

briellyn oral tablet 0.4-35 mg-mcg

camila oral tablet 0.35 mg

camrese lo oral tablets,dose pack,3
month 0.10 mg-20 mcg (84)/10 mcg

(7)

camrese oral tablets,dose pack,3
month 0.15 mg-30 mcg (84)/10 mcg

(7)

caziant (28) oral tablet 0.1/.125/.15-
25 mg-mcg

charlotte 24 fe oral tablet,chewable 1
mg-20mcg(24) /75 mg (4)

cryselle (28) oral tablet 0.3-30 mg-
mecg

cyclafem 1/35 (28) oral tablet 1-35
mg-mcg

cyclafem 7/7/7 (28) oral tablet
0.5/0.75/1 mg- 35 mcg

cyred oral tablet 0.15-0.03 mg

dasetta 1/35 (28) oral tablet 1-35 mg-
mecg

dasetta 7/7/7 (28) oral tablet
0.5/0.75/1 mg- 35 mcg

daysee oral tablets,dose pack,3
month 0.15 mg-30 mcg (84)/10 mcg

(7)

deblitane oral tablet 0.35 mg

delyla (28) oral tablet 0.1-20 mg-mcg

desog-e.estradiol/e.estradiol oral (Azurette (28))

tablet 0.15-0.02mgx21/0.01 mg x 5

desogestrel-ethinyl estradiol oral (Apri) 1
tablet 0.15-0.03 mg

dolishale oral tablet 90-20mcg (28) 1
drospirenone-e.estradiol-Im.fa oral ~ (Beyaz) 1

tablet 3-0.02-0.451 mg (24) (4)
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Drug Tier

Requirements/Limits

drospirenone-e.estradiol-Im.fa oral  (Tydemy)
tablet 3-0.03-0.451 mg (21) (7)

1

drospirenone-ethinyl estradiol oral ~ (Jasmiel (28))
tablet 3-0.02 mg

drospirenone-ethinyl estradiol oral ~ (Ocella)
tablet 3-0.03 mg

econtra ez oral tablet 1.5 mg

ELLA ORAL TABLET 30 MG

eluryng vaginal ring 0.12-0.015
mg/24 hr

emoquette oral tablet 0.15-0.03 mg

enpresse oral tablet 50-30 (6)/75-40
(5)/125-30(10)

enskyce oral tablet 0.15-0.03 mg

errin oral tablet 0.35 mg

estarylla oral tablet 0.25-35 mg-mcg

ethynodiol diac-eth estradiol oral (Kelnor 1/35 (28))
tablet 1-35 mg-mcg

ethynodiol diac-eth estradiol oral (Kelnor 1-50 (28))
tablet 1-50 mg-mcg

etonogestrel-ethinyl estradiol vaginal (EluRyng)
ring 0.12-0.015 mg/24 hr

fallback solo oral tablet 1.5 mg

falmina (28) oral tablet 0.1-20 mg-

mcg

FC2 FEMALE CONDOM

FEMCAP VAGINAL DEVICE 22
MM, 26 MM, 30 MM

femynor oral tablet 0.25-35 mg-mcg

gemmily oral capsule 1 mg-20mcg
(24)/75 mg (4)

gianvi (28) oral tablet 3-0.02 mg

gildagia oral tablet 0.4-35 mg-mcg

GYNOL IT VAGINAL GEL 3 %

hailey 24 fe oral tablet 1 mg-20 mcg
(24)/75 mg (4)

hailey fe 1.5/30 (28) oral tablet 1.5
mg-30mcg (21)/75 mg (7)

hailey fe 1/20 (28) oral tablet 1 mg-
20mcg (21)/75 mg (7)

hailey oral tablet 1.5-30 mg-mcg

heather oral tablet 0.35 mg
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Drug Tier
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iclevia oral tablets,dose pack,3
month 0.15 mg-30 mcg (91)

1

incassia oral tablet 0.35 mg

introvale oral tablets,dose pack,3
month 0.15 mg-30 mcg (91)

isibloom oral tablet 0.15-0.03 mg

Jjaimiess oral tablets,dose pack, 3
month 0.15 mg-30 mcg (84)/10 mcg
(7)

jasmiel (28) oral tablet 3-0.02 mg

jencycla oral tablet 0.35 mg

jolessa oral tablets,dose pack,3
month 0.15 mg-30 mcg (91)

jolivette oral tablet 0.35 mg

Juleber oral tablet 0.15-0.03 mg

junel 1.5/30 (21) oral tablet 1.5-30

mg-mcg

junel 1/20 (21) oral tablet 1-20 mg-
meg

junelfe 1.5/30 (28) oral tablet 1.5
mg-30mcg (21)/75 mg (7)

junelfe 1/20 (28) oral tablet 1 mg-20
mcg (21)/75 mg (7)

junel fe 24 oral tablet 1 mg-20 mcg
(24)/75 mg (4)

kaitlib fe oral tablet,chewable 0.85mg-
25mcg(24) and 75 mg (4)

kalliga oral tablet 0.15-0.03 mg

kariva (28) oral tablet 0.15-0.02
mgx21/0.0l mgx 35

kelnor 1/35 (28) oral tablet 1-35 mg-
mecg

kelnor 1-50 (28) oral tablet 1-50 mg-
mcg

kimidess (28) oral tablet 0.15-0.02
mgx21/0.01 mgx 5

kurvelo (28) oral tablet 0.15-0.03 mg

KYLEENA INTRAUTERINE
INTRAUTERINE DEVICE 17.5
MCG/24 HRS (5 YRS) 19.5 MG

[ norgest/e.estradiol-e.estrad oral (Camrese Lo)

tablets,dose pack,3 month 0.10 mg-
20 mcg (84)/10 mcg (7)
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Drug Tier
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[ norgest/e.estradiol-e.estrad oral (Fayosim)
tablets,dose pack,3 month 0.15 mg-
20mcg/0.15 mg-25 mcg

1

[ norgest/e.estradiol-e.estrad oral (Amethia)
tablets,dose pack,3 month 0.15 mg-
30 mcg (84)/10 meg (7)

larin 1.5/30 (21) oral tablet 1.5-30
mg-mcg

larin 1/20 (21) oral tablet 1-20 mg-
mcg

larin 24 fe oral tablet 1 mg-20 mcg
(24)/75 mg (4)

larin fe 1.5/30 (28) oral tablet 1.5
mg-30mcg (21)/75 mg (7)

larin fe 1/20 (28) oral tablet 1 mg-20
mcg (21)/75 mg (7)

larissia oral tablet 0.1-20 mg-mcg

leena 28 oral tablet 0.5/1/0.5-35 mg-
mcg

lessina oral tablet 0.1-20 mg-mcg

levonest (28) oral tablet 50-30
(6)/75-40 (5)/125-30(10)

levonorgestrel oral tablet 1.5 mg (EContra EZ)

levonorgestrel-ethinyl estrad oral (Afirmelle)
tablet 0.1-20 mg-mcg

levonorgestrel-ethinyl estrad oral (Altavera (28))
tablet 0.15-0.03 mg

levonorgestrel-ethinyl estrad oral (Dolishale)
tablet 90-20 mcg (28)

levonorgestrel-ethinyl estrad oral (Iclevia)
tablets,dose pack,3 month 0.15 mg-
30mcg (91)

levonorg-eth estrad triphasic oral (Enpresse)
tablet 50-30 (6)/75-40 (5)/125-30(10)

levora-28 oral tablet 0.15-0.03 mg

lillow (28) oral tablet 0.15-0.03 mg

LO LOESTRIN FE ORAL TABLET
1 MG-10 MCG (24)/10 MCG (2)

lojaimiess oral tablets,dose pack,3
month 0.10 mg-20 mcg (84)/10 mcg
(7)

lomedia 24 fe oral tablet I mg-20
mcg (24)/75 mg (4)

loryna (28) oral tablet 3-0.02 mg
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Drug Name

Drug Tier

Requirements/Limits

low-ogestrel (28) oral tablet 0.3-30
mg-mcg

1

lo-zumandimine (28) oral tablet 3-
0.02 mg

lutera (28) oral tablet 0.1-20 mg-mcg

lyleq oral tablet 0.35 mg

marlissa (28) oral tablet 0.15-0.03
mg

melodetta 24 fe oral tablet,chewable
1 mg-20 mcg(24) /75 mg (4)

mibelas 24 fe oral tablet,chewable 1
mg-20mcg(24) /75 mg (4)

microgestin 1.5/30(21) oral tablet
1.5-30 mg-mcg

microgestin 1/20 (21) oral tablet 1-
20 mg-mcg

microgestin fe 1.5/30 (28) oral tablet
1.5mg-30mcg (21)/75mg (7)

microgestin fe 1/20 (28) oral tablet 1
mg-20mcg (21)/75 mg (7)

mili oral tablet 0.25-35 mg-mcg

MIRENA INTRAUTERINE
INTRAUTERINE DEVICE 20
MCG/24 HOURS (6 YRS) 52 MG

mono-linyah oral tablet 0.25-35 mg-
mcg

mononessa (28) oral tablet 0.25-35
mg-mcg

my choice oral tablet 1.5 mg

my way oral tablet 1.5 mg

myzilra oral tablet 50-30 (6)/75-40
(5)/125-30(10)

NATAZIA ORAL TABLET 3 MG/2
MG-2 MG/ 2 MG-3 MG/1 MG

necon 0.5/35 (28) oral tablet 0.5-35
mg-mcg

necon 1/50 (28) oral tablet 1-50 mg-
meg

necon 10/11 (28) oral tablet 0.5-
35/1-35 mg-mcg/mg-mcg

necon 7/7/7 (28) oral tablet
0.5/0.75/1 mg- 35 mcg

new day oral tablet 1.5 mg
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Drug Name

Drug Tier

Requirements/Limits

NEXPLANON SUBDERMAL
IMPLANT 68 MG

1

next choice one dose oral tablet 1.5
mg

nikki (28) oral tablet 3-0.02 mg

nora-be oral tablet 0.35 mg

noreth-ethinyl estradiol-iron oral
tablet,chewable 0.4mg-35mcg(21)
and 75 mg (7)

(Wymzya Fe)

noreth-ethinyl estradiol-iron oral
tablet,chewable 0.8mg-25mcg(24)
and 75 mg (4)

(Kaitlib Fe)

norethindrone (contraceptive) oral
tablet 0.35 mg

(Camila)

norethindrone ac-eth estradiol oral
tablet 1.5-30 mg-mcg

(Aurovela 1.5/30(21))

norethindrone ac-eth estradiol oral
tablet 1-20 mg-mcg

(Aurovela 1/20 (21))

norethindrone-e.estradiol-iron oral
capsule 1 mg-20 mcg (24)/75 mg (4)

(Gemmily)

norethindrone-e.estradiol-iron oral
tablet 1 mg-20 mcg (21)/75 mg (7)

(Aurovela Fe 1-20 (28))

norethindrone-e.estradiol-iron oral
tablet I mg-20 mcg (24)/75 mg (4)

(Aurovela 24 Fe)

norethindrone-e.estradiol-iron oral
tablet 1.5 mg-30 mcg (21)/75mg (7)

(Aurovela Fe 1.5/30
(28))

norethindrone-e.estradiol-iron oral
tablet,chewable 1 mg-20 mcg(24) /75

mg (4)

(Charlotte 24 Fe)

norgestimate-ethinyl estradiol oral
tablet 0.18/0.215/0.25 mg-25 mcg

(Tri-Lo-Estarylla)

norgestimate-ethinyl estradiol oral
tablet 0.18/0.215/0.25 mg-35 mcg

(28)

(Tri Femynor)

norgestimate-ethinyl estradiol oral
tablet 0.25-35 mg-mcg

(Estarylla)

norlyda oral tablet 0.35 mg

norlyroc oral tablet 0.35 mg

nortrel 0.5/35 (28) oral tablet 0.5-35
mg-mcg

nortrel 1/35 (21) oral tablet 1-35 mg-
mcg (21)

nortrel 1/35 (28) oral tablet 1-35 mg-
meg
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Drug Name

Drug Tier

Requirements/Limits

nortrel 7/7/7 (28) oral tablet
0.5/0.75/1 mg- 35 mcg

1

nylia 7/7/7 (28) oral tablet 0.5/0.75/1
mg- 35 mcg

nymyo oral tablet 0.25-35 mg-mcg

ocella oral tablet 3-0.03 mg

ogestrel (28) oral tablet 0.5-50 mg-
mecg

opcicon one-step oral tablet 1.5 mg

option-2 oral tablet 1.5 mg

orsythia oral tablet 0.1-20 mg-mcg

PARAGARD T 380A
INTRAUTERINE INTRAUTERINE
DEVICE 380 SQUARE MM
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philith oral tablet 0.4-35 mg-mcg

pimtrea (28) oral tablet 0.15-0.02
mgx21/0.01 mgx 5

pirmella oral tablet 0.5/0.75/1 mg-
35 meg, 1-35 mg-mcg

portia 28 oral tablet 0.15-0.03 mg

previfem oral tablet 0.25-35 mg-mcg

quasense oral tablets,dose pack,3
month 0.15 mg-30 mcg (91)

rajani oral tablet 3-0.02-0.451 mg
(24) (4)

reclipsen (28) oral tablet 0.15-0.03
mg

setlakin oral tablets,dose pack,3
month 0.15 mg-30 mcg (91)

sharobel oral tablet 0.35 mg

simliya (28) oral tablet 0.15-0.02
mgx21/0.01 mgx5

simpesse oral tablets,dose pack,3
month 0.15 mg-30 mcg (84)/10 mcg

(7)

SKYLA INTRAUTERINE
INTRAUTERINE DEVICE 14
MCG/24 HRS (3 YRS) 13.5 MG

SLYND ORAL TABLET 4 MG (28)

sprintec (28) oral tablet 0.25-35 mg-
meg

sronyx oral tablet 0.1-20 mg-mcg

syeda oral tablet 3-0.03 mg

52




Drug Name

Drug Tier

Requirements/Limits

tarina 24 fe oral tablet 1 mg-20 mcg
(24)/75 mg (4)

1

tarina fe 1/20 (28) oral tablet 1 mg-
20mcg (21)/75 mg (7)

tilia fe oral tablet 1-20(5)/1-30(7)
/Img-35mcg (9)

TODAY CONTRACEPTIVE
SPONGE VAGINAL
CONTRACEPTIVE SPONGE 1,000
MG

tri femynor oral tablet
0.18/0.215/0.25 mg-35 mcg (28)

tri-estarylla oral tablet
0.18/0.215/0.25 mg-35 mcg (28)

tri-legest fe oral tablet 1-20(5)/1-
30(7) /Img-35mcg (9)

tri-linyah oral tablet 0.18/0.215/0.25
mg-35 mcg (28)

tri-lo-estarylla oral tablet
0.18/0.215/0.25 mg-25 mcg

tri-lo-marzia oral tablet
0.18/0.215/0.25 mg-25 mcg

tri-lo-mili oral tablet 0.18/0.215/0.25
mg-25 mcg

tri-lo-sprintec oral tablet
0.18/0.215/0.25 mg-25 mcg

tri-mili oral tablet 0.18/0.215/0.25
mg-35 mcg (28)

trinessa (28) oral tablet
0.18/0.215/0.25 mg-35 mcg (28)

trinessa lo oral tablet
0.18/0.215/0.25 mg-25 mcg

tri-nymyo oral tablet 0.18/0.215/0.25
mg-35 mcg (28)

tri-previfem (28) oral tablet
0.18/0.215/0.25 mg-35 mcg (28)

tri-sprintec (28) oral tablet
0.18/0.215/0.25 mg-35 mcg (28)

trivora (28) oral tablet 50-30 (6)/7 5-
40 (5)/125-30(10)

tri-vylibra lo oral tablet
0.18/0.215/0.25 mg-25 mcg

tri-vylibra oral tablet 0.18/0.215/0.25
mg-35 mcg (28)
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Drug Name

Drug Tier

Requirements/Limits

tulana oral tablet 0.35 mg

tyblume oral tablet,chewable 0.1 mg-
20 mcg

tydemy oral tablet 3-0.03-0.451 mg
21)(7)

velivet triphasic regimen (28) oral
tablet 0.1/.125/.15-25 mg-mcg

vestura (28) oral tablet 3-0.02 mg

vienva oral tablet 0.1-20 mg-mcg

viorele (28) oral tablet 0.15-0.02
mgx21/0.01 mgx5

volnea (28) oral tablet 0.15-0.02
mgx21/0.0l mgx5

vyfemla (28) oral tablet 0.4-35 mg-
mecg

vylibra oral tablet 0.25-35 mg-mcg

wera (28) oral tablet 0.5-35 mg-mcg

wymzya fe oral tablet,chewable
0.4mg-35mcg(21) and 75 mg (7)

xulane transdermal patch weekly
150-35 mcg/24 hr

zafemy transdermal patch weekly
150-35 mcg/24 hr

zarah oral tablet 3-0.03 mg

zenchent (28) oral tablet 0.4-35 mg-
mcg

zenchent fe oral tablet,chewable
0.4mg-35mcg(21) and 75 mg (7)

zovia 1/35e (28) oral tablet 1-35 mg-
meg

zovia 1/50e (28) oral tablet 1-50 mg-
mecg

1

zumandimine (28) oral tablet 3-0.03
mg

Cough And Cold Products

1

Cough And Cold Products

100 mg/5 ml

benzonatate oral capsule 100 mg (Tessalon Perles) 1 QL (30 per 30 days)
benzonatate oral capsule 150 mg, 1 QL (30 per 30 days)
200 mg

cheratussin ac oral liquid 10-100 1 QL (1800 per 30 days);
mg/5 ml AGE (Min 12 Years)
codeine-guaifenesin oral liquid 10- (G Tussin AC) 1 QL (1800 per 30 days);

AGE (Min 12 Years)
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Dental And Oral Agents

Drug Name Drug Tier Requirements/Limits
promethazine-codeine oral syrup 1 QL (900 per 30 days);
6.25-10 mg/5 ml AGE (Min 12 Years)
promethazine-dm oral syrup 6.25-15 1
mg/5 ml
promethazine-phenyleph-codeine (Promethazine VC- 1 QL (900 per 30 days);
oral syrup 6.25-5-10 mg/5 ml Codeine) AGE (Min 12 Years)
robafen ac oral liquid 10-100mg/5 1 QL (1800 per 30 days)

Dental And Oral Agents

chlorhexidine gluconate mucous
membrane mouthwash 0.12 %

(Paroex Oral Rinse)

1

denta 5000 plus dental cream 1.1 %

dentagel dental gel 1.1 %

oralone dental paste 0.1 %

paroex oral rinse mucous membrane
mouthwash 0.12 %
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periogard mucous membrane
mouthwash 0.12 %

sf 5000 plus dental cream 1.1 %

0.1 %

Dermatological Agents, Other

triamcinolone acetonide dental paste (Oralone)

1

Dermatological Agents

accutane oral capsule 10 mg, 20 mg,
30 mg, 40 mg

2

LA

acitretin oral capsule 10 mg, 25 mg

(Soriatane)

LA

acitretin oral capsule 17.5 mg

LA

acne medication topical gel 10 %

acne-clear topical gel 10 %

acyclovir topical ointment 5 %

(Zovirax)

amnesteem oral capsule 10 mg, 20
mg, 40 mg

N [=]—==|R]>

LA

benzoyl peroxide topical cleanser 5

%

(Advanced Exfoliating
Cleanser)

benzoyl peroxide topical gel 10 %,
2.5%

(Acne Medication)

calcipotriene scalp solution 0.005 %

ST; LA

calcipotriene topical cream 0.005 %

(Dovonex)

ST; LA

calcipotriene topical ointment 0.005

%

ST; LA

calcitrene topical ointment 0.005 %

ST; LA




Drug Name Drug Tier Requirements/Limits
claravis oral capsule 10 mg, 20 mg, 2 LA
30 mg, 40 mg
DRYSOL DAB-O-MATIC 3
TOPICAL SOLUTION 20 %
fluorouracil topical cream 0.5 % (Carac) 2 LA
fluorouracil topical cream 5 % (Efudex) 2 LA
fluorouracil topical solution 2 %, 5 2 LA
%
imiquimod topical cream in packet 5 (Aldara) 1
%
isotretinoin oral capsule 10 mg (Amnesteem) 2 LA
isotretinoin oral capsule 20 mg, 30 (Accutane) 2 LA
mg, 40 mg
isotretinoin oral capsule 25 mg, 35  (Absorica) 2 LA
mg
myorisan oral capsule 10 mg, 20 mg, 2 LA
30mg, 40 mg
podofilox topical solution 0.5 % 2 LA
QBREXZA TOPICAL 4 ST; LA; QL (30 per 30
TOWELETTE 2.4 % days)
urea topical cream 40 % 1
VALCHLOR TOPICAL GEL 0.016 5 PA; LA
%
zenatane oral capsule 10 mg, 20 mg, 2 LA
30 mg, 40 mg
Dermatological Antibacterials

clindamycin phosphate topical gel 1 1
%

clindamycin phosphate topical lotion (Cleocin T) 1
1%

clindamycin phosphate topical (Cleocin T) 1
solution 1 %

clindamycin-benzoyl peroxide topical (Benzaclin) 1 QL (50 per 30 days)
gel1-5%

erythromycin with ethanol topical gel (Erygel) 1
2%

erythromycin with ethanol topical 1
solution 2 %

erythromycin-benzoyl peroxide (Benzamycin) 1
topical gel 3-5 %

gentamicin topical cream 0.1 % 1
gentamicin topical ointment 0.1 % 1
metronidazole topical cream 0.75 % (Rosadan) 1
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Drug Name

Drug Tier

Requirements/Limits

metronidazole topical gel 0.75 %

(Rosadan)

metronidazole topical gel 1 %

(Metrogel)

metronidazole topical lotion 0.75 %

(MetroLotion)

mupirocin calcium topical cream 2 %

LA

mupirocin topical ointment 2 %

(Centany)

rosadan topical cream 0.75 %

selenium sulfide topical lotion 2.5 %

selenium sulfide topical shampoo
2.25%
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silver sulfadiazine topical cream 1 %

(SSD)

ssd topical cream 1 %

Dermatological Anti-Inflammatory
Agents

ala-cort topical cream 2.5 %

betamethasone dipropionate topical
cream 0.05 %

betamethasone dipropionate topical
lotion 0.05 %

betamethasone dipropionate topical
ointment 0.05 %

betamethasone valerate topical
cream 0.1 %

betamethasone valerate topical lotion

0.1%

betamethasone valerate topical
ointment 0.1 %

betamethasone, augmented topical
2el0.05 %

betamethasone, augmented topical
lotion 0.05 %

LA

betamethasone, augmented topical
ointment 0.05 %

(Diprolene (augmented))

LA

clobetasol scalp solution 0.05 %

LA

clobetasol topical cream 0.05 %

(Temovate)

LA

clobetasol topical gel 0.05 %

LA

clobetasol topical lotion 0.05 %

(Clobex)

LA

clobetasol topical ointment 0.05 %

(Temovate)

LA

clobetasol-emollient topical cream
0.05 %
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LA

cormax scalp solution 0.05 %

LA

desonide topical cream 0.05 %

(DesOwen)

LA

desonide topical lotion 0.05 %

(DesOwen)

LA

desonide topical ointment 0.05 %
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LA
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Drug Name Drug Tier Requirements/Limits
desoximetasone topical cream 0.05  (Topicort) 2 LA
%, 0.25 %
desoximetasone topical gel 0.05 % (Topicort) 2 LA
desoximetasone topical ointment 0.05 (Topicort) 2 LA
%, 0.25 %
EPIFOAM TOPICAL FOAM 1-1 % 3
EUCRISA TOPICAL OINTMENT 2 4 ST; LA; QL (100 per 30
% days)
fluocinolone topical cream 0.01 % 2 LA
fluocinolone topical cre